CONSOLIDATION TEST DATA
SUMMARY REPORT
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’ VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 4450 psf ' .| Water Content, % 22.41 21.07
Preconsolidation ‘Pressure: 1.34e+004 psf Dry Unit Weight, pcf 102.7 108.1
Compression Index: 0.083 Saturation, % 84.35 101.70
Diometer: 2.5 in Height: 1 in Void Ratio 0.64 0.56
LMy |PLiNP Pl: NP |6S: 2.70 (Medsured )
KAwW 4]4107 Kaw HidTo7
Project: Bechtel/STP/COL Location: B-303 UD-1 Project No.: 5050060496
Boring No.: B-303 Tested By: HJ Checked By: JL waw 4407
.| Sample No.: UD-1 : . | Test Date: 1/27/07 Depth: 63-65
il Test-No.: 6911 : Sample Type: Undisturbed : Elevation: N/A
Y Description: Silty Sand (SM)
Remarks: Cr= 0.02
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CONSOLIDATION TEST DATA

Project: Bechtel/STP/COL Location: B-319 UD-5 Project No.: 5050060496
Boring No.: B-319 - Tested By: HJ . Checked By:dL  paw 413/01
Sample No.: UD-5 Test Date: 2/4/07 Depth: 188-190'

Test No.: 6896 Sample Type: Shelby Tube Elevation: N/A

Soil Description: Fat Clay (CH)
Remarks: Cr=0.06"

Applied Tso Coefficient of Consolidation, ¢,

Stress Sq.Rt. Sq.Rt. Log Avg.
psf min ftr2/day | fth2/day | ft"2/day
1 100 0 0.0000 | 0.0000 0.0000
2 500 0 0.0000 | 0.0064 0.0064
3 | 1.00E+03 0 0.0000 | 0.0000 0.0000
4 2.00E+03 0.5 0.9980 | 8.3700 1.7800
5 4.00E+03 12.6 0.0391 0.0000 0.0391
6 8.00E+03] 3.2 0.1520 | 0.0000 0.1520
7 4.00E+03| - 16.8 | 0.0286 | 0.0000 0.0286
8 2.00E+03; 20.3 0.0240 0.0000 0.0240
-9 4.00E+03 0.9 0.5750 | 0.0000 0.5750
10 8.00E+03| - 6.3 0.0768 | 0.0000 0.0768
11 [ 1.60E+04 3.5 0.1320 0.0000 0.1320
12 . | 3.20E+D4 8.7 0.0510 | 0.0000 0.0510
13 6.40E+04 7.4 0.0530 | 0.0000 0.0530
14 1.60E+04 10.1- 0.0369 { 0.0000 0.0369
15 8.00E+03 4.7 0.0818 | 0.0000 0.0818
16 2.00E+03| 29.1 0.0139 | 0.0000 0.0139
17 - 500 0 -0.0000 0.0000 0.0000



' CONSOLIDATION TEST DATA
SUMMARY REPORT '
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Project: Bechtel/STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.: B-333

Tested By: Hd

Checked By: JL

Sampie No.: UD-1

Jest Date: 2/9/07

Depth: 8-10’

Test No.: 6899

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test
Overburden Pressure: 1005 psf Water Content, % 24.84 22.04
Preconsolidation Pressure: 9200 psf Dry Unit Weight, pcf 99.43 106.4
Compression . Index: 0.282 Saturation, % 97.97 103.77
Diameter: 2.5 in Height: 1 in Void Ratio 0.68 0.57
ju:43  Jpes o |Pi27 [ es: 2.67 (Medsured)
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Project: Bechtel/STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.: B-333

Tested By: HdJ

Checked By: JL

- Sample No.: UD-1

Test Date: 2/9/07

Depth: B-10’

Sompie Type: Undisturbed

Elevation: N/A

Y Description: Lean Clay (CL)

Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Bechtel/STP/COL Location: B-333 UD-1 Project No.: 5050060496
Boring No.: B-333 | Tested By: HJ , Checked By: JL

Sample No.: UD-1 _ Test Date: 2/9/07 Depth: 8-10

Test No.: 6899 ' . | Sample Type: Undisturbed . | Elevation: N/A
Description: Leon Clay (CL) , :
Remarks: Cr= 0.020 ’ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Before Test After Test
Overburden Pressure: 1005 psf b Water Content, 7% 24.84 22.04
Preconsolidation Pressure: 8200 psf Dry Unit Weight, pcf 99.43 106.4
Compression Index: 0.282 Saturation, % 97.97 103.77
Diameter: 2.5 in Height: 1 in Void Ratio 0.68 0.57
LL: 43 PL: 16 P 27 |65t 2.67  (Méasured)

Project: Bechtel/STP/COL

| Location: B~-333 UD-1

Project No.: 5050060496

Boring No.: B~333

Tested By: HJ

Checked By: JL

Somple No.: UD-1

Test Date: 2/9/07

Depth: 8-10’

4 Test No.: 6899

Sample Type:.Undisturbed

Elevation: N/A

1 Description: Lean Clay (CL)-

Remarks: Cr= 0.020
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17

Stress: 1
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Project: Bechtel/STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.:

B-333

Tested By:

HJ

Checked By: JL

Sample No.: UD-1

Test Date:

2/9/07

Depth: 8-10’

Test No.: 68399

Sample Type: Undisturbed

Elevation: N/A

4| Description: Lean Clay (CL)

Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17

Stress:

500. psf
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Project: Bechtel/STP/COL Location: B-333 UD-1 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ Checked By: JL
Sample No.: UD-1 Test Date: 2/9/07 Depth: 8-10'

; Test No.: 6899 'Scmple Type: Undisturbed Elevation: N/A R

# Description: Lean Clay (CL)

‘Remarks:

Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 3 of 17

Stress: 1000. psf
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Project: Bechtel/STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL

{ Sample No.: UD-1

Test Date: 2/9/07

Depth: B~10°

: Test No.:

6899

Sample Type: Undisturbed

Elevation: N/A

4 Description: Lean Clay (CL)

Rernarks:

Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES

Constont Load Step: 4 of 17

Stress: 2000. psf
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Project: Bechtel/STP/COL. Location: B-333 UD-1 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ : Checked By: JL
el Sample No.: UD-1 Test Date: 2/9/07 Depth: 8-10
2 nE i Test No.: 6899 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.020 -
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CONSOLIDATION TEST DATA
 TIME CURVES

Constant Lood Step: 5 of 17
.Stress: 4000, psf
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| Project: Bechtel/STP/COL | Location: B-333 UD-1 Project No.: 5050060496

- [Boring No.: B-333 . Tested By: HJ Checked. By: JL
- Sample No.: UD-1 Test Date: 2/9/07 Depth: 8-10"
: 74l Test No.: 6899 .+ | Sample Type: Undisturbed Elevation: N/A
& . S Description: Lean Clay (CL) _ '
Refarks: Cr= 0.020 '~ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
- Constant Load. Step: 6 of 17
Stress: 8000. psf
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Project: Bechtel/STP/COL Location: B-333 UD-1 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ Checked By: JL
=z| Sample No.: UD-1 Test Date: 2/8/07 Depth: 8-10°
7+l Test No.: 6899 Sample Type: Undisturbed Etevation: N/A
Description: Lean Clay (CL) N
Remiarks: Cr= 0.020 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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0.032

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 7. of 17

‘Stress: 4000. psf
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Project: Bechtel/STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked

By: JL

Test Date: 2/9/07

Depth: 8-~10"

Test No.: 6899

.%:lfample No.: UD-1

Sample Type: Undisturbed

.| Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17~
Stress: 2000. psf
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Project: Bechtel/STP/COL Location: B-333 UD-1 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ ' Checked By: JL
o Sample No.: UD-1 : Test Date: 2/9/07 Depth: 8-10’
i| Test No.: 6899 ' Sample Type: Undisturbed Elevation: N/A
i Description: Lean Clay (CL) : ' - _
Remarks: Cr= 0.020 . CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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. CONSOLIDATION TEST DATA
' ~ TIME CURVES
Constant Load Step: 9 of 17
Stress: 4000, psf
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+ Sample No.: UD-1 Test Date: 2/8/07 ' Depth: 8-10°
A7y Test No.: 6899 Sample Type: Undisturbed Elevation: N/A
& Description: Lean Clay (CL) ,
Remarks: Cr= 0.020 - CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B .
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 10 of 17

Stress: 8000. psf
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Project: Bechtel /STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL

= Somple No.: UD-1

| Test Date: 2/9/07

Depth: 8-10'

/'l Test No.: 6899

Sample Type: Undisturbed

Elevation: N/A

=% Description: Lean Clay (CL) -

Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
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Project: Bechtel/STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.:

B-333 Tested By: HJ

Checked By: JL

{1 Sample No

.2 UD-1 Test Date: 2/9/07

Depth: 8-10"

7 Test No.: 6899

Sample Type: Undisturbed

Elevation: N/A

“l Description: Lean Clay (CL)

" | Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method .B ’

Thu, 29~-MAR-2007 13:32:01




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 17
Stress: 32000 psf
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Project: Bechtel/STP/COL Location: B-333 UD-1 " ' | Project No.: 5050060496

Boring No.: B-333 Tested By: HJ Checked By: JL

== Sample No.: UD-1 Test Date: 2/9/07 Depth: 8-10'

Test No.: 6899 Sample Type: Undisturbed : Elevation: N/A
q Description: Lean Clay (CL) ' .

Remarks: Cr= 0.020 : CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Thu, 29-MAR-2007 13:32:01



'CONSOLIDATION TEST DATA
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Stress: 64000 psf
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Project: Bechtel/STP/COL Location: B-333 UD-1 Project No.: 5050060496
Boring No.: B~333 Tested By: HJ Checked By: JL
1 Sample No.: UD-1 : Test Date: 2/9/07 Depth: 8-10°
7% Test No.: 6899 ; Sample Type: Undisturbed Elevation: N/A.
4 Description: Lean Clay (CL) v :
Remarks: Cr= 0.020 . CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Thu, 29-MAR-2007 13:32:01



CONSOLIDATION TEST DATA

Constant Load Step:. 14 of 17
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Stress: 16000 psf
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Project: Bechtel/STP/COL

Location: B-333 UD-1

-| Project No.: 5050060486

Boring No.: B-333

Tested By: HJ

Checked By: JL
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Sample No.: UD-1

Test Date: 2/9/07

Depth: 8-10' -

Test No.: 6899

Sompie Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)
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Remarks: Cr= 0.020

CONSOLIDATION. TEST REPORT By ASTM D2435-04 Method B.

Thu, 29-MAR-2007 13:32:01
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Project: Bechtel /STP/COL

{ocation: B~333 UD-1

| Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked

By: JL

== Sample No.: UD-1
i

Test Date: 2/9/07

Depth: 8-10'

est No.: 6899

Sample Type: Undisturbed

Elevation: N/A

B

escription: Lean Clay (CL)

Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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Project: Bechtel/STP/COL

. Location: B-333 UD-1

Project No.: 5050060496

Boring No.: B-333-

Tested By: HJ

Checked By: JL

el Sample No.: UD-1

Test Date: 2/9/07

Depth: 8-10°

i Test No.: 6B99

Somple Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.020

CONSOCLIDATION TEST REPORT By ASTM D2435-04 Method B
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TIME CURVES
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Stress: 500. psf
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Project: Bechtel /STP/COL

Location: B-333 UD-1

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL

- Sample No.: UD-1-

Test Date: 2/9/07

Depth: 8-10°

Test No.: 6899

Sample Tybe: Undisturbed

Elevation: N/A

% Description: Lean Clay (CL)

Remarks: Cr= 0.020

CONSOLIDATION TEST REPORT

By ASTM D2435-04 Method B

Thu, 29-MAR-2007 13:32:01




CONSOLIDATION TEST DATA

Project: Bechtel/STP/COL
Boring No.: B-333
Sample No.: UD-1

Test No.: 6899

Location: B-333 UD-1
Tested By: HJ
Test Date: 2/9/07
Sample Type: Undisturbed

Project No.: 5050060496
Checked By: JL  gaw Y}3]07
Depth: 8-10'
Elevation: N/A

. Soil Description: Lean Clay (CL)
Remarks: Cr=0.02

Applied tso Coefficient of Consolidation, ¢,

Stress Sqg.Rt. Sq.Rt. Log Avg.
psf min fi"2/day | ft*2/day | ft*2/day
1 100 0 0.0000 0.0000 0.0000
2 500 0 0.0000 0.0000 0.0000
3 1.00E+03 0.1 9.8496 0.0000 0.8496
4 2.00E+03 11.5 0.0425 0.0000 0.0425
5 4.00E+03| - 154 0.0314 0.0000 0.0314
B 8.00E+03| 145 0.0321 | 0.0000 0.0321
7 4.00E+03 12.7 0.0360 | 0.0000 0.0360
8 2.00E+03 9 0.0517 0.0000 0.0517
9 4.00E+03 37.8 0.0123 0.0000 0.0123
10 8.00E+03 11.9 0.0384 0.0000 0.0384
11 1.60E+04| 35.8 0.0122 0.0000 0.0122
12 3.20E+04] 458 0.0087 0.0000 0.0087
13 6.40E+04| " 54.1 0.0066 0.0000 0.0066
14 1.60E+04 6.1 0.0569 0.0000 0.0569
15 . | 8.00E+03 94.2 0.0039 0.0000 0.0039
16 2.00E+03 51 0.0075 0.0000 0.0075
17 500 302.1 0.0014 0.0000 0.0014



CONSOLIDATION TEST DATA
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Project: Bechtel/STP/COL

Location: B-333 UD-2

Project No.: 5050060486 ,

Boring No.: B-333

Tested By: HJ

Checked By: JL

« Sample No.: UD-2

Test Date: 2/9/07

Depth: 18-20"

1 Test No.: 6300

Sample Type: Undisturbed

Elevation: N/A

L 348/
A

“# Description: Lean Clay (CL)

1 Remarks: Cr= 0.00

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 28-MAR-2007 14:21:24
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Before Test After Test
Overburden Pressure: 1630 psf Water Content, % 23.75 20.93
Preconsolidation Pressure: 5220 psf Dry Unit Weight, pcf 101.4 107.5
Compression Index: 0.05 Saturation, % 96.96 99.70
Digmeter: 2.5 in Height: 1 in Void Ratio 0.66 0.57
‘fLL: 30 PL: 19 PI: 11 |GS: 2.70 (Megsured) ’

AW 413167

Project: Bechtel/STP/COL

Location: B-333 'UD-2

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL (,Ly% —-;/ZS/W

Sample -No.: UD-2

Test Date: 2/8/07

Depth: 18-20" [/ ¥

Test No.: 6900

‘Sample Type: Undisturbed

Elevation: N/A

% Description: Lean Clay (CL)

Remarks: Cr= 0.00

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 28-MAR-2007 14:57:23

Kaw 4(3]07
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Project: Bechtel/STP/COL

Location: B-333 _UD—,2 .

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL W %Zf’;ﬁ

Wed, 2B-MAR-2007 14:57:08

.| Sumple No.: UD-2 Test Date: 2/9/07 Depth: 18-20' / =~ 7 7
« Test No.: 6900 ‘ ) Somple Type: Undisturbed Elevation: N/A
= Description: Lean Clay (CL) . » o v
Remarks: Cr= 0.00 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
Kaw 13107
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Compression index: 0.05 Saturation, % 96.96 99.70
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Project: Bechtel/STP/COL

Location: B-333 UD-2

' Project No.: 5050060496

Boring No
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Tested By: HJ

« Somple No.: UD-2

| Test Date: 2/8/07

Checked By: JL M 3/),?’/67
7

Depth: 18-20" § 7

Test No.:

6800

Sample Type: Undisturbed

Elevation: N/A

% Description: Lean Clay (CL)

Remarks:

Cr= 0.00 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 26°MAR-2007 14:21:32
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Bechtel /STP/COL

Location: B-333 UD-2

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

| Checked By: JL

o Sample No.: UD-2

Test Date: 2/9/07

Depth: 18-20’

Test No.: 6900

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.00

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 2B-MAR-2007 15:11:05




CONSOLIDATION TEST DATA

SUMMARY REPORT
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.| Diameter: 2.5 in Height: 1 in Void Ratio 0.66 0.57
LL: 30 PL: 19 Pl: 11 |Gs: 2.70

Project: Bechtel /STP/COL
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Project No.: 5050060496
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Tested By: HJ

Checked By: JL

o Sample No.: UD-2

Test Date: 2/9/07

Depth: 18-20"

Test No.: 6900

Elevation: N/A

Description: Lean Clay (CL)

Sample Type: Undisturbed

Remarks: Cr= 0.00

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 28-MAR-2007 15:11:05 .




CONSOLIDATION TEST DATA
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Project: Bechtel /STP/COL

Description: Lean Cloy (CL)

Location: B-333 UD-2 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ Checked By: JL
Sample No.: UD-2 Test D'ote: 2/9/07 Depth: 18-20°
Test No.: 6900 Sample Type: Undisturbed - Elevation: N/A

Remarks: Cr= 0.00

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 28-MAR-2007 15:11:05




CONSOLIDATION TEST DATA
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Project: Bechtel/STP/COL Location: B-333 UD-2 Project ‘No.: 5050060496
Boring No.: B-333 Tested By: HJ Checked By: JL
Sample No.: UD-2 Test Date: 2/9/07 : Depth: 18-20°

| Test No.: 6900 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.00

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B,

Wed, 28-MAR-2007 15:11:05
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Project: Bechtel /STP/COL

Location: B-333 UD-2

Project No.: 5050060496

Boring No.: B~333

Tested By: HJ .

Checked By: JL

el SaMple No.: up-2

Test Date: 2/9/07

Depth: 18-20°

7| Test No.: 6300

Description: Lean Clay (CL)

Sample Type: Undisturbed

Elevation: N/A

Remarks: Cr= 0.00
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CONSOLIDATION TEST DATA
~ TIME CURVES

Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Bechtel /STP/COL

Location: B

-333 UD-2

Project No.: 5050060496

Boring.No.: B-333

Tested By: HJ

Checked By: JL

e Sample No.: UD-2

Test Date: 2/9/07

Depth: 18-20’

Test No.: 6900

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.00
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'CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of .17

Stress: 4000. psf '

0.012

0.014 3 A ' 2
E N ] :
3 %%' :
< 0.0163 Sﬂe\‘ 2
= 3 ' B\(s\ o E
= ] T 3
& 0.0183 e :
g 3 . s Er o E
2 3 , ~odod, E
2 3 C
© 0.020 3 £
0.022 3 -
0.024 —— , E
0.01 : 0.1 1 10 ' -100 1000
: TIME, min :
0‘012 - Lt L1 J 1 1 | ) I»I 1t 1. .1 31 t 1 | N S TN N N S S | 11l l.l L i1 1 IS VOV N TN N T | § I U TS N N N NS A | -
: ;
0,014
£ 0016
= 3 c
Z 3 E
W 3 , E
2 0.0183 v —— -
& 3 } ; N 3
5 3 w 3
o. 3 o
(2} q ' e & &—o—a-a-o-af
© 0.020 3 E
0.022 3 :
0-024 : L S L R AL L) L L L L L L L L L L L T 17 1T v 1 7T 171 TP rrT L L L
0 2 4 6 8 10 12
SQUARE ROOT of TIME, min
Project: Bechtel /STP/COL Location: B-333 UD-2 : Project No.: 5050060486
Boring No.: B-333 ’ Tested By: HJ : Checked By: JL
sl Sample No.: UD-2 Test Date: 2/9/07 Depth: 18-20"
Test No.: 6900 Sample Type: Undisturbed Elevation: N/A -
Description: Lean Clay (CL) .
Remarks: Cr= 0.00 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 17

Stress: 8000. psf
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Project: Bechtel/STP/COL Location: B~-333 UD-2

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL

Sample No.: UD-2

Test Date: 2/9/07

Depth: 18-20’

Test No.: 6900

Sample Type: Undisturbed

Elevation: N/A

< Description: Lean Clay (CL)

Remarks: Cr= 0.00
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0.0280

CONSOLIDATION TEST DATA
TIME CURVES

Stress: 4000. psf

‘Cor'\stcmt Load Step: 7 of 17
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Project: Bechtel/STP/COL

Location: B-333 UD-2

‘Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL

Sampie No.: UD-2

Test Date: 2/9/07

Depth: 18-20°

Test No.: 6300

Sample Type: Undisturbed

"| Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.00
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CONSOLIDATION TEST DATA

- TIME CURVES

Constant Load Step: 8 of 17

Stress: 2000. psf
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Project: Bechtel/STP/COL Location: B-333 UD-2 Project No.: 5050060486
Boring No.: B-333 Tested By: HJ | Checked By: JL
oo 2=l Sample No.: UD-2 Test Date: 2/9/07 Depth:-18-20"
%,

Test No.: 6900

Sample Type: Undisturbed

Elevation: N/A

1 Description: Lean Clay (CL)

Remarks: Cr= 0.00
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- CONSOLIDATION TEST DATA

TIME CURVES

Conétont Load Step: 9 of 17

Stress: 4000. psf
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Project: Bechtel/STP/COL

Location: B-333 UD-2

"| Project No.: 5050060496

Boring No.: B-333

Tested By: HJ

Checked By: JL

Sampie No.: UD~2

Test Date: 2/9/07

Depth: 18-20°

| Test No.: 6900

Sample Type: Undisturbed

Elevation: N/A

¥ Description: Lean Clay (CL)

Remarks: Cr= 0.00
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CONSOLIDATION TEST DATA
~ TIME CURVES
Constant Load Step: 10 of 17
Stress: 8000. psf
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Project: Bechtel/STP/COL

Location: B-333 UD-2

Project No.: 5050060496

Boring No.:

B-333 Tested By: HJ

Checked By: -JL

Sample No

.. UD-2 Test Date: 2/9/07

Depth: 18-20"

Test No.: 63800 .

Description

: Lean Clay (CL)

Sample Type: Undisturbed

Elevation: N/A

Remarks: Cr= 0.00
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 11 of 17

Stress: 16000 psf
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Project: Bechtel/STP/COL Location: B-333 UD-2 Project No.: 50500604986
Boring No.: B=333 Tested By: HJ " | Checked By: JL
~| Sample No.: UD-2 Test Date: 2/8/07 Depth: 18-20°
Test No.: 6900 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.00
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CONSOLIDATION TEST DATA
TIME CURVES -
Constant Load Step: 12 of 17
Stress: 32000 psf
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Project: Bechtel/STP/COL Location: B-333 UD-2. . | Project No.: 5050060496
Boring No.: B-333 Tested By: HJ Checked By: JL
= Sample No.: UD-2 Test Date: 2/9/07 Depth: 18-20°
Test No.: 6900 Sample Type: Undisturbed Elevation: N/A
4 Description: Lean Clay (CL) ' -
Remarks: Cr= 0.00 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 13 of 17

Stress: 64000 psf
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Project: Bechtel /STP/COL

Location: B-333. UD-2

Project No.: 5050060496

Boring No.: B-333

Tested By: HJ.

Checked By: JL

Sample No.: UD-2

Test Date: 2/9/07

Depth: 18-20"

Sample Type: Undisturbed

Description: Lean Clay (CL

)

Elevation: N/A

Remarks: Cr= 0.00
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 17
Stress: 16000 psf
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Project: Bechtel/STP/COL | Location: B-333 UD-2 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ : Checked By: JL
2 Sample No.: UD-2 Test Date: 2/9/07 Depth: 18-20"
J Test No.: 6900 | Sample Type: Undisturbed Elevation: N/A
“ Description: Lean Clay (CL) B
Remarks: Cr= 0.00 ‘ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
" TIME CURVES
“>Constant Load Step: 15 of 17
- 7. Stress:8000. psf
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Project: Bechtel/STP/COL

Location: B-333 UD-2

Project No.: 5050060486

Boring No.: B-333

Tested By: HJ

Checked By: JL

o Sample No.: UD-2

Test Date: 2/9/07 ‘

Depth: 18-20°

Test No.: 6900

| Sample Type: Undisturbed

| Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.00

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES

-Constant Load Step: 16 of 17

Stress: 2000. psf
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Project: Bechtel/STP/COL Location: B-333 UD-2 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ Checked By: JL
| Sample No.: UD-2 Test Date: ”2/9/07 : _ Depth: 18-20’
Test No.: 6900 Sample Type: Undisturbed Elevation: N/A
Description: Leon Clay (CL) _ _
Remarks: Cr= 0.00 " CONSOLIDATION TEST REPORT By ASTM .D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 17 of 17

Stress: 500. psf
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Project: Bechtel/STP/COL Location: B-333 UD-2 Project No.: 5050060496
Boring No.: B-333 Tested By: HJ Checked By: JL
Sampie No.: UD-2 Test Date: 2/9/07 Depth: 18-20’
Test No.: 6300 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.00
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CONSOLIDATION TEST DATA

Project: Bechtel/STP/COL
Boring No.: B-333
Sample No.: UD-2
Test No.: 6900

Soil Description: Lean Clay (CL)

Remarks: Cr= 0.00 '

Location: B-333 UD-2

Tested By: HJ
Test Date: 2/9/07

Sample Type: Shelby Tube

Applied tso Coefficient of Consolidation, c,
Stress Sq.Rt. Sq.Rt. Log Avg.

psf min ftr2/day | ft"2/day | ft*2/day

1 100 0.3 1.5293 | .6.1344 | 24538

2 500 0.1 3.5424 3.5078 | 3.5251
3 1.00E+03 0.1 3.3005 3.6806 3.4819
4 2.00E+03 0.4 1.2614 0.0000 1.2614

5 4.00E+03 0:3 1.6502 6.7651 2.6611
6 '8.00E+03 0.4 1.2701 7.2662 2.1600
7 4.00E+03 0 17.6256 | 0.0000 | 17.6256
8 ~ {2.00E+03 K 13.2192 | 0.0000 | 13.2192
9 4.00E+03 0 17.4528 | 0.0000 | 17.4528
10 8.00E+03 0.1 5.1149 0.0000 5.1149
11 1.60E+04 0.4 1.0714 7.4045 1.8749
12 - | 3.20E+04 0.1 3.1968 8.2166 - | 4.5965
13 6.40E+04|. 0.1 3.9917 | 12.7008 | 6.0739
14 1.60E+04{ - 0 14.2560 | 0.0000 | 14.2560
15 8.00E+03 0 21.1680 | 0.0000 | 21.1680
16 = |2.00E+03| 0.1 | 4.0003 | 13.8240 | 6.1949
17 500 0.8 0.5417 1.1664 0.7404

Project No.: 5050060496
- Checked By: JL
Depth: 18-20'
Elevation: N/A

Kaw 4{3/07



CONSOLIDATION TEST DATA
SUMMARY REPORT .
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Project: Bechtel/STP/COL Location: B-338 UD-1 - Project No.: 5050060456

Boring No.: B-338 Tested By: HJ ) "1 Checked By: JL

Scmple No.: UD-1 | Test Date: 2/1/07 ~ Depth: 28-30’

Test No.: 6901 . Sample Type: Undisturbed Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
| SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test .
Overburden Pressure: 2250 psf Water Content, % 23.78 23.39
Preconsolidation Pressure: 1.72e+004 psf Dry Unit Weight, pcf 98.66 103.8
Compression index: 0.1 Saturation, 7% 893.22 104.06
Diometer: 2.5 in Height: 1 in _ Void Ratio 0.68 ~0.60
LL: NP I PI: NP |65t 2.65 (Megsured) '

AW qIqIcT

Project: Bechtel/STP/COL

Location: B-338 UD-1

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-1

Test Date: 2/1/07

Depth: 28-30°

Test No.: 6801

Sample Type: Undisturbed

Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Methed B

TP Hy/o7 |

Wed, 04-APR-2007 10:31:44
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VOID RATIO
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Bechtel/STP/COL

Location: B-338 UD-1

Project No.: 5050060486

Boring No.: B-338

Tested By: HJ

Checked By: JL

Samplie No.: UD-1

Test Dater 2/1/07

Depth: 28-30’

6901

Sample Type: Undisturbed

Elevation: N/A

Test No.:
Description: Silty Sand (SM)

| Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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Wed, 04-APR-2007 10:31:36

KAW Ylylon



CONSOLIDATION TEST DATA

SUMMARY REPORT
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. _ Before Test After Test
Overburden Pressure: 2250 psf Water Content, % 23.78 - 23.39
Preconsolidation Pressure: 1.72e+004 psf Dry Unit Weight, pcf 98.66 103.6
Compression index: 0.1 Saoturation, % 83.22 104.06
Diameter: 2.5 in Height: 1 in Void Ratio 0.68 0.60
LL: NP PL: NP PI: NP |60 2.65 (Mehsured)

kaw 4i4{or

Project: Bechtel/STP/COL

Location: B-338 UD-1

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-1

Test Date: 2/1/07

Depth: 28-30°

Test No.. 6901

Sample Type: Undisturbed

Elevation: N/A

Description: Silty Sand (SM)

| Remarks: Cr= 0.007.

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 04-APR-2007 10:31:36
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CONSOLIDATION TEST ‘DATA

TIME CURVES

Constant LLoad Step: 1 of 17
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Stress: 100. psf

0.0018

0.0020

0.0022

DISPLACEMENT, in
|

MEURERETE!

0.0024

INENENN

0.0026 3

SEEENSEE]

0.0028

1 IlLllll H
. M ‘

-

0.01

]
1
TIME,rnin

LIIIIJIIlIlIllIIlllllil‘llIIllIlllIlIllIlllJJlllll'lIlllllll
n H " - H T

0.0016

1100010183

o
0
Q
[»]

|

0.0020 3

0.0022

DISPLACEMENT, in
piaraana e

0.0024 =

o
[
(o]
]
(o))
NYSTETSR ITRRETNET)

rllllllllll!llll|l|lllvll|l|l|lllllll|||ll|||llll|l|l|l_llll

o ! H H H
0.0028 llllllllI_lIl-l!llll|_Ill|llllllIIll‘lllllIlllllllllllllll|||||

0 1 2

3
SQUARE ROOT of TIME, min

4

5

6

Project: Bechtel/STP/COL

Location: B~-338 ‘UD-1

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

4 Sample No.: UD-1

Test Date: 2/1/07

Depth: 28-30"

est No.: 6901

‘Sample Type: Undisturbed

Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

‘Wed, 21-MAR-2007 14:34:04




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 17

Stress: 500. psf
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Project: Bechtel/STP/COL

Location: B-338 UD-1

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

| Sample No.: UD-1

Test Date: 2/1/07

'| Depth: 28-30°

Test No.: 6901

Sample Type: Undisturbed

Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05




CONSOLIDATION TEST DATA

' TIME CURVES

Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Bechtel /STP/COL Location: B-338 UD-1 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

ol Sample No.: UD-1 Test Date: 2/1/07 Depth: 28-30°

il Test No.: 6901 Sample Type: Undisturbed Elevation: N/A
Description: Silty Sand (SM) : -

‘| Remarks: Cr= 0.007 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05



CONSOLIDATION TEST DATA
TIME CURVES '
Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Bechtel /STP/COL " | Location: B-338 UD-1 ' Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

{ Sample No.:"UD-1 Test Date: 2/1/07 Depth: 28-30" .

est No.: 6901 Sample Type: Undisturbed Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05



CONSOLIDATION TEST DATA

| TIME CURVES |

Constdnt Load Step: 5 of 17
‘Stress: 4000. psf
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Project: Bechtel/STP/COL Location: B-338 UD-1 - " | Project No.: 5050060496

Boring No.: B-338 Tested By: HJ' Checked By: JL

4 Sample No.: UD-1 Test Date: 2/1/07 Depth: 28-30"

est No.: 6901 Sample Type: Undisturbed Elevation: N/A -

Description: Silty Sand (SM)

Remarks: Cr= 0.007 ' CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 17

Stress: 8000. psf
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Project: Bechtel/STP/COL Location: B-338 ‘UD-1 Project No.: 5050060496
Boring No.: B-338 Tested By: HJ ) Checked By: JL
- el Sample No.: UD-1 Test Date: 2/1/07 » Depth: 28-30°
Vi | Test No.: 6901 Sample Type: Undisturbed Elevation: N/A

Description: Silty Sand (SM)

‘| Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT

By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 7 of 17

Stress: 4000.- psf
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Project: Bechtel/STP/COL

Location: B-338 UD-1

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

» | Test Date: 2/1/07

Depth: 28-30'

Sample Type: Undisturbed

Elevation: N/A

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05




CONSOLIDATION TEST DATA

TIME CURVES |
Constant Load Step: 8 of 17
» ‘ Stress: 2000. psf
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Project: Bechtel/STP/COL Location: B-338 UD-1 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

Samble No.: UD-1 Test Date: 2/1/07 Depth: 28-30'

Test No.: 6901 Sample Type: Undisturbed Elevation: N/A

Description: Silty Sand (SM)

‘| Remarks: Cr= 0.007 : CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05



- CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 9 of 17

Stress: 4000. psf '
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- - Sample No.: UD-1 Test Date: 2/1/07 Depth: 28-30°

Test No.: 6301

Sample Type: Undisturbed

Elevation: N/A

* Description: Silty Sand (SM)

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
' TIME CURVES _
Constant Load Step: 10 of 17
Stress: 8000. psf
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Project: Bechtel/STP/COL Location: B~338 UD-1 "| Project No.: 5050060436
Boring No.: B-338 ' Tested By: HJ _ Checked By: JL

= Sample-No.: UD-1 Test Date: 2/1/07 Depth: 28-30"
Test No.: 6901 Sample Type: Undisturbed Elevation: N/A
Description: Silty Sand (SM)
Remarks: Cr= 0.007 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 11 of 17

Stress: 16000 psf
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Project: Bechtel /STP/COL

Location: B-338 UD-1

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-1

Test Date: 2/1/07

Depth: 28-30°

Sample Type: Undisturbed

Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:05




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 17
Stress: 32000 psf
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Project: Bechtel/STP/COL Location: B-338 UD-1 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

Somple No.: UD-1. . Test Date: 2/1/07 Depth: 28-30’

Test No.: 6901 ' Sample Type: Undisturbed Elevation: N/A

Description: Silty Sand (SM)

‘| Remarks: Cr= 0.007 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B -

Wed, 21-MAR-2007 14:34:05



CONSOLIDATION TEST DATA .
TIME CURVES
Constant.Load Step: 13 of 17
Stress: 64000 psf
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Project: Bechtel/STP/COL | Location: B-338 UD-1 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

» Sample No.: UD-1 Test Date: 2/1/07 » Depth: 28-30'

o Test No.: 6901 Sample Type: Undisturbed Elevation: N/A
Description: Silty Sand (SM) ‘

Remarks: Cr= 0.007 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:06



0.050

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 14 of 17
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Stress: 16000 psf
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‘Project: Bechtel/STP/COL

Location: B-338 UD-1

| Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-1

Test Date: 2/1/07

Depth: 28-30'

4 Test No.: 6901

Sample Type: ‘Undisturbed

Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007 -

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:06




0.053

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 15 of 17

Y| 1
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-Stress: 8000. psf
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Project: Bechtel/STP/COL

Location: B-338 UD-1

Project No.: 5050060496

Boring No.: B~-338

Tested By: HJ

Checked By: JL

) Sample No.: UD-1

Test Date: 2/1/07

Depth: 28-30’

Sample Type: Undisturbed

Elevation: N/A

! Description: Silty Sand (SM)

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:06




0.050°

CONSOLIDATION TEST DATA

"TIME CURVES

Constant Load Step: 16 of 17
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Stress: 2000. psf
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Project: Bechtel /STP/COL

Location: B-338 UD-1

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

= Sample No.: UD-1

Test Date: 2/1/07

Depth: 28-30°

Test No.:-6901 .

Sample Type: Undisturbed

Elevation: N/A

Description: Silty Sand (SM)

Remarks: Cr= 0.007

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:06




CONSOLIDATION TEST DATA
~ TIME CURVES ‘

Constant Load Step: 17 of 17
Stress: 500. psf
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'| Project: Bechtel /STP/COL Location: B=338 UD-1 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

Sample No.: UD-1 - |Test Date: 2/1/07 : Depth: 28-30"

Test No.: 6901 : Sample Type: Undisturbed Elevation: N/A
Description: Silty Sand (SM) : i

Remarks: Cr= 0.007 : CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:34:06



CONSOLIDATION TEST DATA

Project; Bechtel/STP/COL

Boring No.: B-338
Sample No.: UD-1
Test No.: 6801

Soil Description: Silty Sand (SM)

Remarks: Cr = 0.007

Location: B-338 UD-1
Tested By: HJ

Test Date: 2/1/07

Sampie Type: Undisturbed

Project No.: 5050060496

Checked By: JL
- Depth: 28-30'
' Elevation: N/A

500

Applied tso Coefficient of Consolidation, c,
Stress Sq.Rt. |. Sq.Rt. Log Avg.

psf min ft"2/day | ftr2/day | ft"2/day

1 100 0.2 2.9808 0.0000 | 2.9808

2 500 0.1 4.0349 0.0000 | 4.0349

3 1.00E+03 0.4 1.2355 8.2598 | 2.1427

4. 2.00E+03 0.2 2.8598 0.0000 | 2.8598
5 4.00E+03 0 .11.8368 | 12.4416 | 12.0960
6 8.00E+03 0 16.2432 | 17.9712 | 17.1072
7 4.00E+03 0 26.6112 | 0.0000 | 26.6112
8 2.00E+03 0 21.2544 | 0.0000 | 21.2544
9 4.00E+03 0 17.0208 | 0.0000 | 17.0208
10 8.00E+03 0 21.1680 | 19.3536 | 20.2176
11 1.60E+04 0 . | 17.3664 | 0.0000 | 17.3664
12 - | 3.20E+04 0 19.0944 0.0000 19.0944
13 6.40E+04 0 15.4656 | 0.0000 | 15.4656
14 | 1.60E+04 0 15.2928 | 0.0000° | 15.2928
15 8.00E+03 0 21.6864 | 0.0000 | 21.6864
16 2.00E+03 0 20.3040 { 0.0000 | 20.3040
17 0 12.7872 0.0000 12.7872

Kaw y4l3)o7



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Bechtel/STP/COL - | Location: B-338 UD-2 Project No.: 5050060496
Boring No.: B~338 : Tested By: HJ Checked By: JL

Sample No.: UD-2 Test Date: 2/1/07 - Depth: 48 -50

Test No.: 6902 Samplie Type: Undisturbed , Elevation: N/A
Description: Lean Clay (CL) '

Remarks: Cr= 0.03 - CONSOLIDATION. TEST REPORT By ASTM D2435-04 Method B

T St

Wed, 04-APR-2007 10:33:23 ' , KAw 4iyloT




CONSOLIDATION TEST DATA

SUMMARY REPORT '
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Before Test After Test

Overburden Pressure: 3510 psf Water Content, % 27.42 25.67 *—‘
Preconsolidation Pressure: 1.39e+004 psf Dry Unit Weight, pcf 98.34 104.8
Compression index: 0.256 Saturation, % 98.33 113.23
Diameter: 2.5 in Height:. 1 in Void Ratio 0.76 0.61
LL: 44 PL: 18 Pl: 26 [65: 2.71 (Meakured)

¥aw Rig{o7

Project: Bechtel/STP/COL

Location: -B-338 UD-2

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By; JL

Sample No.: UD-2

Test Date: 2/1 /07

Depth: 4B -50’

Somple Type: Undisturbed

Elevation: N/A

;Test No.: 6902

Description: Lean Cloy (CL)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

TAC ‘7‘/ ey

Wed, D4-APR-2007 10:33:23
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CONSOLIDATION ‘TEST DATA

SUMMARY REPORT
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| Project: ‘Bechtel/STP/COL

Location: B~-338 . UD-2.

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-2

Test Date: 2/1/07

Depth: 48 -50

Test No.: 6902

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay -(CL)

Remarks: Cr= 0.03

'CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

T HHoD

Wed, 04-APR-2007 10:33:14
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Before Test After Test
Overburden Pressure: 3510 psf Water Content, % 27.42 25.67
Preconsolidation Pressure: 1.39e+004 psf Dry Unit Weight, pcf 96.34 104.8
Compression Index: 0.256 Saturation, % 88.33 113.23
Diameter: 2.5 in Height: 1 in Void Ratio 0.76 0.61
Ll 44 |PL: 18 Pi: 26 16S: 271 (Medsured )

taw didlo?

Project: Bechtel/STP/COL

Location: B-338 UD-2

Project No.: 50500604986

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-2

Test Date: 2/1/07

Depth: 48 -50°

Test No.: 6902

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.03

" CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

=

Wed, D4-APR-2007 10:33:15
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CONSOLIDATION TEST DATA

Constant-Load Step: 1 of 17

TIME CURVES

Stress: 100. psf
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Project: Bechtel/STP/COL

Location: B-338 UD-2

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-2

Test Date: 2/1/07

Depth: 48 -50°

Test No.: 6902

Sample Type: Undisturbed

.| Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:21




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17

Stress: 500. psf
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Project: Bechtel /STP/COL Location: B-338 UD-2 Project No.: 5050060496

Boring No.: B~338 Tested By: HJ Checked By: JL

Sample No.: UD-2 Test Date: 2/1/07 -| Depth: 48 -50°

VIAAG E ST 1est No.: 6902 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.03 : CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21~-MAR-2007 14:35:21



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 3.0of 17

Stress: 1000. psf
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Project: Bechtel /STP/COL

Location: B-338 UD-2

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

wxe| Somple No.: UD-2

Test Date: 2/1/07

Depth: 48 -50°

Test No.: 6302

Sample Type: Undisturbed

Elevation: N/A

| Description: Lean Clay (CL)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:22




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Bechtel/STP/COL . Location: B-338 UD-2 : Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

Sample No.: UD-2 . Test Date: 2/1/07 Depth: 48 -50°

Test No.: 6802 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.03 ~ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:22



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 17

Stress: 4000. psf
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Project: Bechtel/STP/COL

Location: B=338 UD-2

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

1 Sample No.: UD-2

Test Date: 2/1/07

Depth: 48 -50°

| Test No.: 6902

Sample Type: Undisturbed

Elevation: N/A

A Description: Lean Clay (CL)

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Remarks: Cr= 0.03

Wed, 21-MAR-2007 14:35:22




CONSOLIDATION TEST DATA -

TIME CURVES

Constant Load Step: 6 of 17

Stress: 8000. psf
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Project: Bechte! /STP/COL

Location: B-338 UD-2

Project No.: 5050060496-

Boring No.: B-338

Tested By: HJ

Checked By: JL

Test Date: 2/1/07

Depth: 48 -50°

4 Description: Lean Clay (CL)

Sample Type: Undisturbed

Elevation: N/A

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR—2007‘ 14:35:22




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 4000. psf
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Project: Bechtel /STP/COL Location: B-338 UD-2 ) Project No.: 5050060496

Boring No.: B-338 . | Tested By: HJ Checked By: JL

Sample No.: UD-2" - Test Date: 2/1/07 Depth: 48 -50°

Test No.: 6902 Sample Type: Undisturbed . Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.03 CONSOLIDATION ‘TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:22



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17
Stress: 2000. psf
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Project: Bechtel /STP/COL Location: B-338 UD-2 Project No.: 5050060496

Boring No.: B-338. Tested By: HJ "| Checked By: JL

Sample No.: UD-2 Test Date:"2/1/07 Depth: 48 -50°

Test No.: 6902 : ‘Sample Type: Undisturbed Elevation: N/A’

Description: Lean Clay (CL)

Remarks: Cr= 0.03 ‘ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:22



0.046 -

CONSOLIDATION TEST DATA

. TIME CURVES

Constant Load Step: 9 of 17

Stress: 4000. psf
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Project: Bechtel /STP/COL

Location: B-338 -UD-2

Project No.: 5050060496

Boring No.: B-338.

Tested By: HJ

Checked By: JL

Somple No.: UD-2

Test Date: 2/1/07

Depth: 48 -50’

Test No.: 6902

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL) -

Remarks: Cr= 0.03

" CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

V%ed. 21-MAR-2007 14:35:22




CONSOLIDATION TEST DATA
TIME CURVES
‘Constant Load Step: 10 of 17
Stress: 8000. psf
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Project: Bechtel /STP/COL Location: B-338 UD-2 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

= Sample No.: UD-2 Test Date: 2/1/07 | Depth: .48 -50°

Test No.: 6902 ) Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:22
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 11 of 17 .
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Project: Bechtel/STP/COL

Location: B-338 UD-2

Project No.: 5050060436

Boring No.: B-338

Tested By: HJ

Checked By: JL

«+ Sample No.: UD-2

Test Date: 2/1/07

Depth: 48 -50'

Test No.: 6902

Description: Lean Clay (CL)

Sample Type: Undisturbed

Elevation: N/A

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:22




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 17
Stress: 32000 psf
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Project: Bechtel /STP/COL Location: B~338 UD-2 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

Sample No.: UD-2 Test Date: 2/1/07 Depth: 48 -50°

Test No.: 63802 Sample Type: Undisturbed Elevation: N/A

£33

Description: Lean Clay (CL)

Remarks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:22



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 13 of 17

Stress: 64000 psf
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Project: Bechtel/STP/COL

Location: B-338 UD-2

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

= Somple No.: UD-2

Test Date: 2/1/07

Depth: 48 -50°

Test No.: 6902

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:23
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CQNSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 14 of 17

Stress: 16000 psf
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Project: Bechtel/STP/COL

Location: B-338 UD-2

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

Sample No.: UD-2

Test Date: 2/1/07

Depth: 48 -50°

Test No.: 6902

Sample Type: Undisturbed

Elevation: N/A

| Description: Lean Clay (CL)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:23
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 15 of 17

Stress: 8000. psf
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Project: Bechtel /STP/COL

Location: B-338 UD-2

Project No.: 5050060496

Boring No.: B-338

Tested By: HJ

Checked By: JL

ample No.: UD-2

Test Date: 2/1/07

Depth: 48 -50°

Test No.: 6902

Sample Type: Undisturbed

Elevation: N/A .

Description: Lean Ciay (CL)

Remarks: Cr= 0.03

CONSOLUIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:23




CONSOLIDATION TEST DATA
TIME CURVES .
Constant Load Step: 16 of .17
Stress: 2000. psf
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Project: Bechtel/STP/COL Location: B-338 UD-2 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

| Sample No.: UD-2 Test Date: 2/1/07 Depth: 48 -50"

1 Test No.: 6902 Sample Type: Undisturbed Elevation: N/A.

| Description: Lean Clay (CL)

Remarks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:23



CONSOLIDATION TEST DATA .
. TIME CURVES '

Constant Load Step: 17 of 17
Stress: 500. psf
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Project: Bechtel/STP/COL Location: B-338 UD-2 Project No.: 5050060496

Boring No.: B-338 Tested By: HJ Checked By: JL

{ Sample No.: UD-2 Test Date: 2/1/07 ' 1Depth: 48 -50'

| Test No.: 6902 Sample Type: Undisturbed Elevation: N/A

| Description: Lean Clay (CL)

Remarks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:35:23



CONSOLIDATION TEST DATA

Project: Bechtel/STP/COL
Boring No.: B-338
Sample No.: UD-2
Test No.: 6902

Location: B-338 UD-2
Tested By: HJ

Test Date: 2/1/07
Sample Type: Undisturbed -

Soil Description: Lean Clay (CL)
Remarks: Cr=0.03

' Project No.: 5050060496

Checked By: JL Kaw 413107

De

pth: 48 -50'
Elevation: N/A

Applied tso Coefficient of Consolidation, ¢,

Stress |- Sq.Rt. Sq.Rt. Log ~Avg.
psf min ft'2/day | ft*2/day | ft*2/day
1 100 0 0.0000 0.0000 0.0000
2 500 0.3 1.5984 0.0000 1.5984
3 1.00E+03 1.3 0.3715 0.0000 0.3715
4  |2.00E+03 1.8 0.2696 0.3344 0.2989
5 4.00E+03 2.3 0.1961 0.0000 0.1961
6 8.00E+03| 2.1 0.2065 0.0000 0.2065
7 4.00E+03 0.7 0.6618 0.0000 0.6618
8 2.00E+03 2 0.2272 0.0000 0.2272
9 4.00E+03 55 0.0807 0.0000 0.0807
10 8.00E+03 1.3 0.3491 0.4329 0.3862
11 1.60E+04 2.3 0.1797 0.1780 0.1788
12 3.20E+04 2.2 0.1806 0.0000 0.1806
- 13 6.40E+04 2.1 0.1728 0.0000 0.1728
14 1.60E+04. 0.3 1.2874 12.6144 | 2.3328
15 8.00E+03] 3.4 0.1089 0.0000 0.1089
.16 2.00E+03 6.7- ]-0.0575 | 0.0000 0.0575
17 500 19.7 0.0206 | 0.0000 0.0206
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Project: Bechtel /STP/COL

Location: B-405 UD-11

Project No.: 5050,960396

Boring No.: B-405

Tested By: HJ

Checked By: JL My/’z/ﬂ

4 Sample No.: UD-11

Test Date: 2/21/07

Depth: 233-235 ¢ . /7

Test No.: 6983

Sample Type: Undisturbed

Elevation: N/A”

Description: Fat Clay (CH)

Remarks: Cr= 0.01
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Overburden Pressure: 1.509e+004 psf Water Content, % 18.25 15.92
Preconsolidation Pressure: 2.02e+004 psf Dry Unit Weight, pcf 111.7 : 119.7
Compression Index: 0.103 Saturation, % 96.80 105.45
Diometer: 2.5 in . Height: 1 in Void Ratio 0.51 ) 0.41
LL: —-- PL: ~-- Pl: ~-- fes: 270 (Assumed) pw dislon

Project: Bechtel/STP/COL

Location: B-405 UD=11

Project No.: 5050060496 ,, ,

Boring No.: B-405

Tested By: HJ

Checked By: )L ([Y<F ¥/8/¢}

Sample No.: UD-11

Test Date: 2/21/07

Test No.: 6993

Sample Type: Undisturbed

| Elevation: N/A ¢

Depth: 233-235,/ 7

Description: Fat Clay (CH)

Remarks: Cr= 0.01
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SUMMARY REPORT

1 1 Lo gl
' : R

0.45

VOID RATIO

PN W T T T SO A0 WS 1

o

S

(o]
1

P S S W S T B |

..............

Il 1 T S AR |
0 SR S AR

....................

.................

...............................

R

......................................

L B A B A A A B

Illllll!l||l|l|lll||llllllllll

0.35 i — ——
100 1000 ‘ _ 10000 100000
VERTICAL STRESS, psf ‘
102 E 1 L 1 | 1 : (] Il ' i L L ] [ l: : : l. 3 : L 1 } : 1 -
1Q‘ s S e e L T B A A NN S A

Cv, ft"2/day
Q

IR

..............................

LI B e S A A A S S S
107 At 1 —
100 10000 100000

1000

VERTICAL STRESS, psf

Project: Bechtel/STP/COL

Location: B-405 UD-11
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Sample No.: UD-11

Test Date: 2/21/07

Depth: 233-235" / © /7

Test No.: 6983

Sample Type: Undisturbed

Elevation: N/A

L 4

Description: Fat Clay (CH)
Remarks: Cr= 0.01 !
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CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA
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Description: Fat Clay (CH)

Remarks: Cr= 0.01
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CONSOLIDATION TEST DATA
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TIME -CURVES
Constant Load Step: 3 of 17
1000.
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‘CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 4 of 17

2000.
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Description: Fat Clay (CH)

Remarks: Cr= 0.01
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CONSOLIDATION TEST DATA

o TIME CURVES
Constant Load Step: 5 of 17
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CONSOLIDATION TEST DATA

- TIME CURVES
Constant Load Step: 6 of 17

8000.

Stress:
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Description: Fat Clay (CH)

Remarks: Cr= 0.01
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CONSOLIDATION TEST DATA

TIME CURVES -
Constant Load Step: 7 of 17

4000.

Stress:
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TIME CURVES
Constant Load Step: 8 of 17
2000.

Stress:

CONSOLIDATION TEST DATA

___..:______._______‘__.._..._______.___:____:__:_.___C % .____:__________.._______._.m‘_____.__.____.._____M____.__. w )
. - T [P W e — = — — = L oo~ -
nnnnnnnnnnnn figilululutuie e DRI MyUPEpER SRR R - ) o ! . I - ©
|||||||| _||1||||".||||||r||||||d_v||||||.r||||||J| J " ¢ " | h L o m
||||||| ._.ulx|||_||:||..L||||||1|||||u“||||||;r B X | . | . . M o
T " |||||| Ao "l |||||| “|||||||_ |||||| r e ! " 1 n i - @ .hOu
! | .
....... e EEEE Rl Sl st : : ! ! : : - S 3
_ ! nu ! ek o T | “ 1 ' { r e} - =
........ “:--|||4||-|--_|1||-|“|| | R ! ' ) ) " B O uou < <
i ' i - |
S A SR S S i 1 | | i | i ML
lllllll T ] ._ ! , : i i ' ) ! 7o) Sielm|=Z o)
_ ! “ : I ~------ bmm i i T==---= oty — 1O, )
i \ L [ . | ) ! | ! B Z N[ & <
1 1 h I ' [®) T { ) 1 N i L ..L o o] o~
|||||||| e ottt shials  shoiy tetulutuintols Spieiutululel el 1 ' : ! ] ! Ol x| &% o
- - e s Pl-— k- - ——m === - o 4 | i . ) = o|S|E|©
:::::::: T e s hie teiniunfirtatutututind N ' ! 1 ' L Slolal > =
||||||| PR DU - Sl Sttt i ol nd . t ) ' o o
1 = N | ' t \ L el o= —
|||||||| "||||||4|||..||_r||h;*||_|||x||_|1||||| E | . 1 . 1 oIoOo|lw (%]
A-----rv-mo oo “--llx-._--|.mY|_r ...... il r . ! | ! | ! C . <
........ SOOI 2
1 § 1 m | \ .4 i ' _ — ! |
||||||| e I et il pet ] N ] . , L —
! t ! & ! . ! | T S O x
_ T S T S i R e S Z
........ ARRREEE R s SR e 3 |8
| | o | , " | " _ | e |- gl |
_ ! " _ “ o ] ' " _ : _ € T E]
e -TEE I T R A e LY N
||||||| .r|||l||_||||ll r|||0|lﬂll|||||1|1!(.p||||l|l|x|l||.H i ! 1 " 1 L L = ~| @ L
|||||||||||||| tiiatelnintuiniind tl | T b h ! | \ = 0 -~ € =
||||||| r||||||_||l|||L_'|i|||..||..|x|_|||||||.. T i ! t ! i - = o ~ |2 =
........ e e oo T [ N S SR S R SRRSO 3 P (N I I
1111111 T e s g I . ! X i | o) NESrNES =
i T | 1 ' ! Vsl [aa] a =
_ ! _T N S, b e m I e R To---=- e q--=--= Lo Rttt = - gl ol > <t
|||||||| ekt S A | W ) A ) ' I r @) el ) B, o
| . | . 1 | = ] | X I . ) L O S ol o] mlU.b
||||||| B e Bt il it it = ] ' N 1 . “ | o S w ofla 3
i ) I Lo 1 ‘ . ! h w o|2|.]¢g 2
! i ! I ! 7] ! 1 ! a ' B x ol |l w
. : X P v i | . TR , ) L % olo|o|2 o
1 b 1 ' 1 ) == [&]
— - == Eaiaiatatet o ateialaiaiaieie R aintetalniiat — — — 1 ! | E ! 5 o 2
o [ [ A b R o t 1 i ; | e
|||||||| (et phpiplptytally Eynplpiy SRS - 1 | N N 3
||||||| e A e e & i 1 : I N ) ! |
|||||||| "||||||4..1|||.."|||1 e Bt o B X | " 7 4 L
|||||||||||||||||||||||| ) U ) ) o
! 3 ; | U S R At R i S R = ~
b ittt et i il S el S » L 1 o - _J
! ) ! Lo “ i n ' “ ' " | e} I
||||||| \_f|||1||_|||||1|“|||| |ﬂl|||1|_|n||||!. B 1 ! ' ! ! V - © Mv\
! - I . ! 4 ! | ! 5 ! - W >
||||||||||||||||||||| -—— | S L 1
S S A AN REE
' 1 . | ) Niv|— olo
| | “ ! “ ] " ! A S | - > p
. 1 N 1 , — E . ! . & X - sl Yto e
RN Fo-—-=- [ - | R U - == - 4 ) ' . ps | h " -+ | ) o :
[ e o ——— B i it Tt F O I 3 1 . L1 o
||||||| Y B l ' l [ , | - o o | L =
|||||||| i |\...|..|._||....||Lr-|cum,|_||||..|4|..||||.. ||.|||||__.||||:|1||||||“|||g,1|.xn||....'"||||||||u_b .% O Qw0 m ©
........ N Sy Y S U ] _ " N & | - 10z1%Fl 2218
' ' ! S ! T ! t ! 1 ' B .Mm. o Qo NO o X
||||||| il et il el Mt ety o . ! i ! ' ' L o e clo
........ USROS R . S 1 ] " ! A ! . SISIE|B| 8§
‘ ! Ty i N i H ' X P . L cloio|lglolo
N ' ' % ! ' ' ' L ' ad|lo|wnll|lolx
||||||| B R e o ] [ ! ' A I r SISO
| Ty . 1 Yoo L £ &
: | : ¥ " ] _ _ S T i e
| " ' x\" 1 - i . “ ' &»" ! | T
. | X ' L | o ' | ' gy | o
_‘_w—_-_————__—_—————_1_‘___———_———____._——~___——_——~___.__«__ O. _\—_———-—__——_—__—___—__——_,—_‘———~_w—,—l——~...d-_—_____———_—_————_
o — . N M oy 1] [(o] o — N M < 0 (o]
S S .9 o S S S S S S o S S S
(@] (@] (@] O o o (@] (@] @] (@] o (@] (@] (@]
| - . ]
ul "INJW3IOVI4SIA Ul ‘IN3IN30OVI4SIA R

Man 0O2-APR-2007 19:53:54



CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 9 of 17

‘Stress:
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4 Description: Fat Clay (CH)
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Remarks: Cr= 0.01
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- CONSOLIDATION TEST DATA

TIME CURVES

‘Constant Load Step:

10 of 17

Stress:
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11 of 17

TIME CURVES
16000 psf

Stress:

CONSOLIDATION TEST DATA

Constant Load Step:
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Checked By: JL
Depth: 233-235’

Elevation: N/A
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Project: Bechtel/STP/COL

Boring No.: B-405

« Sample No.: UD-11
Description: Fat Clay (CH)

Remarks: Cr= 0.01

CONSOLIDATION TEST REPORT By ASTM D2435-04 ‘Method B
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CONSOLIDATION TEST: DATA

TIME CURVES

Constant Load Step:

12:0f 17

32000 psf
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Boring No.: B-405

Sample No.: UD-11

6993
& Description: Fat Clay (CH)
‘Remarks: Cr= 0.01 .
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

13 of 17

64000 psf
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Description: Fat Clay (CH)

Remarks: Cr= 0.01
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

14 of 17

‘Stress:

16000 psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

15 of 17

. Stress:

8000.
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Boring No.:

Description: Fat Clay (CH)
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TIME CURVES
2000.

. Constant Load Step:
Stress:

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:
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Project: Bechtel/STP/COL

B-405

Boring No.:

ub-11
6993

Sample No.:
Test No.:

“d Description: Fat Clay (CH)

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Remarks: Cr= 0.01
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CONSOLIDATION TEST DATA

Location: B-405 UD-11
Tested By: HJ
Test Date: 2/21/07
Sample Type: Undisturbed

Project No.: 5050060496
Checked By: JL KAW 4i3l07
Depth: 233-235'
Elevation: N/A

Project: Bechtel/STP/COL
Boring No.: B-405
Sample No.: UD-11
Test No.: 6993

Soil Description: Fat Clay (CH)
Remarks: Cr=0.01

0.0000

Applied Tso Coefficient of Consolidation, ¢,
Stress Sq.Rt. Sqg.Rt. Log Avg.
psf min ft\2/day | ft*2/day | ft"2/day
1 100 0.1 5.3300 6.0900 5.6900
2 500 0.1 5.1800 5.5400 5.3500
3 1.00E+03 0.3 1.7200 1.9600 1.8300
4 2.00E+03 0.4 1.3200 3.56800 1.9300
5 4.00E+03 0.2 2.6200 2.4500 2.5300
6 8.00E+03 0.2 2.1800 3.0500 2.5400
7 4.00E+03 0 17.1000 | 0.0000 | 17.1000
8 2.00E+03 0.6 0.7540 0.0000 0.7540
9 4.00E+03 0 17.3000 | 17.7000 | 17.5000
10 8.00E+03 0.1 3.3100 | 12.4000 | 5.2200
11 1.60E+04 0.4 1.2200 2.5000 1.6400
12 3.20E+04 13.6 0.0321 0.0000 0.0321
13 6.40E+04 0.3 1.2200 2.6400 1.6700
14 1.60E+04 0 15.4000 | 0.0000 | 15.4000
15 8.00E+03 0.2 - 2.7300 17.0000 { 4.7000
16 2.00E+03| 1.6 0.2660 0.6140 0.3710
- 17 . 500 8.5 0.0500 0.0500




CONSOLIDATION TEST DATA
SUMMARY REPORT
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Test No.: 8927 Sample Type: Undisturbed Elevation: N/A
| Description: Fat Clay (CH) ‘

Remarks: Cr= 0.033 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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| Sample No.: UD-20 Test Dote: 1/17/07 Depth: 458-460’ 7
est No.: 6927 Sample Type: Undisturbed Elevation: N/A
1 Description: Fat Clay (CH) '
Remarks: Cr= 0.033 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
: SUMMARY REPORT
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CONSOLIDATION TEST DATA
' SUMMARY REPORT
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Tested By: JL

Sample No.: UD-20

Test Date: 1/17/07

Checked By: HJ //7 y///ﬁ

Depth: 458-460"

Test No.: 6927

Saomple Type: Undisturbed

Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr= 0.033

CONSOLIDATION TEST REPORT By ASTM D2435-D4 Method B
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CONSOLIDATION TEST DATA.

TIME- CURVES

Constant Load Step:

1-of 15

100.

Stress:
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 2 of 15

500.

Stress:
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TIME CURVES

CONSOLIDATION TEST. DATA
Constant Load Step: 3 of 15

1000.

Stress:
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 4 of 15

3300.

Stress:
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CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

6927
: Description: Fat Clay (CH)

Remarks: Cr= 0.033
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TIME CURVES
Constant Load Step: 5 of 15
6500.

Stress:

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 6 of 15

8000.

Stress:
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Description: Fat Clay (CH)

‘| Remarks: Cr= 0.033

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 7 of 15

16000 psf

Stress:
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| Description: Fat Clay (CH)

Remarks: Cr= 0.033
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CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

+ Sample No.:

Mon, 02-APR-2007 20:00:38



CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 8 of 15

8000.
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CONSOLIDATION TEST DATA

TIME CURVES o
Constant Load Step: 9 of 15

4000.

Stress:
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Remarks: Cr= 0.033
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

10 of 15

8000.

Stress:

4 6 - 10 12
SQUARE ROOT of TIME, min
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Déscription: Fat Clay (CH)

Remarks: Cr= 0.033
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CONSOLIDATION TEST -DATA -

TIME CURVES
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Description: Fat Clay (CH)

Remarks: Cr= 0.033.
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

12 of 15

Stress: 32000 psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

13 of 15

£4000 psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

14 of 15

8000.

Stress:
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Description: Fat Clay (CH)

Remor‘ks: Cr= 0.033
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CONSOLIDATION TEST DATA

TIME CURVES
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CONSOLIDATION TEST DATA

Project: Bechtel/STP/COL Location: B-405-DH UD-20 ' Project No.: 5050060496
Boring No.: B-405-DH Tested By: JL - Checked By: HJ ., 413107
Sample No.: UD-20 Test Date: 1/17/07 Depth: 458-460"

Test No.: 6927 Sample Type: Shelby Tube Elevation: N/A

Soil Description: Fat Clay (CH)
Remarks: Cr=0.033

Applied Tso Coefficient of Consolidation, ¢,
Stress Sq.Rt. Sq.Rt. Log Avg.
psf min ftr2/day | ft*2/day | ft2/day
1 100 0 0.0000 0.0000 0.0000
2 500 0 0.0000 0.0000 0.0000
3. 1.00E+03 0.1 6.8200 0.0000 6.8200
4 3.30E+03 0.1 8.5600 0.0000 8.5600
5 6.50E+03 2.8 0.1710 0.0000 0.1710
6 | 8.00E+03 4.7 0.1020 0.0000 0.1020
7 1.60E+04 10.4 0.0445 0.0000 0.0445
K] 8.00E+03 2 0.2260 0.0000 0.2260
9 4.00E+03 28.6 0.0161 0.0000 0.0161
10 8.00E+03 0.1 6.3000 | 17.6000 | 9.2800
11 1.60E+04 6.4 0.0714 0.0000 0.0714
12 3.20E+04 11.4 0.0379 0.0000 0.0379
13 6.40E+04 14.7 0.0269 | 0.0000 0.0269
14 8.00E+03 17.6 0.0220 0.0000 0.0220
15

1.00E+03] 127.5. 0.0032 | 0.0000 0.0032



CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Bechtel /STP/COL

Location: B-419 UD-4

Project No.: 5050060486

Boring No.: B-419

Tested By: HJ

Checked By: JL

- gLScmple No.: UD-4

Test Date: 3/17/07

Depth: 138-140"

Test No.: 6940

Scrhple Type: Undisturbed

Elevation: N/A

Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086
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CONSOLIDATlON TEST DATA
SUMMARY REPORT
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. Before Test After Test
Overburden Pressure: 9140 psf Water Content, % 17.28 "16.04
Preconsolidation Pressure: 1.54Be+004 psf ‘Dry Unit Weight, pcf 111.3 122.8
Compression Index: 0.289 ' Saturation, % . . 94.05 - 122.64
‘Diometer: 2.5 in Height: 1 in Void Ratio | 0.49 0.35
LL: 40 {PL: 15 P25 [GS: 265 (Medsured)
. ‘ _ . . - Yiylon
Project: Bechtel/STP/COL Location: B~418 UD-4 Project No.: 5050060496
Boring No.: B-419 Tested By: HJ : Checked By: JL
. kScmple No.: UD-4 Test Date: 3/17/07 Depth: 138-140’
e Test No.: 6940 » Somple Type: Undisturbed Elevation: N/A
Description: Lean Clay with Sand (CL) ‘ .
Remarks: Cr= 0.086 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B .
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CONSOLIDATION TEST DATA
SUMMARY REPORT ,
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Project: Bechtel/STP/COL Location: B-419 UD~4 Project No.: 5050060496

Boring No.: B-418 . | Tested By: HJ Checked By: JL

Sample No.: UD-4 Test Date: 3/17/07 Depth: 138-140

Test No.:- 6940 Sompie Type: Undisturbed ‘Elevation: N/A

Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Preconsolidation Pressure: 1.54Be+004 psf Dry Unit Weight, pcf 111.3 122.8
Compression Index: 0.289 Saturation, % 94.05 122.64
1 Diameter: 2.5 in Height: 1 in Void Ratio 0.49 0.35
LL: 40 PL: 15 Pl 25 | 65: 2.65 (Medsured)
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Project: Bechtel/STP/COL

Location: B-419 UD-4

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sampie No.: UD-4

Test Dote: 3/17/07

Depth; 138-140°

Test No.: 6940

Sample Type: Undisturbed

Elevation: N/A

1 Description: Lean Cloy with Sand (CL)

Remarks: Cr= 0.086

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

L,

(1

Wed, D4-APR-2007 10:38:07

Kaw ‘-{lt('lu'[



0.003

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 1 of 17

Stress: 100. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-4

| Project No.: 5050080496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample ‘No.: UD-4

Test Date: 3/17/07-

Depth: 138-140’

Test No.: 6940

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086

CONSOLIDATION TEST REPORT By‘ ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-4

Project No.: 5050060496

| Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample No.: UD-4

Test Date: 3/17/07

Depth: 138-140"

2| Test No.: 6340

Sample Type: Undisturbed

N/A

4 Description: Lean Clay with Sand (CL)

Elevation:

Remarks: Cr= 0.086

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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0.015

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 3'of 17

Stress: 1000. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-4

Project No.: 5050060496

Boring No.: B-419 -

Tested By: HJ

Checked By: JL

{ Sample No.: UD-4

Test Date: 3/17/07

Depth: 138-140'.

“| Sample Type: Undisturbed

Elevation: N/A

Description: Lean Ciay with Sand (CL)

Remarks: Cr= 0.086
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CONSOLIDATION TEST DATA
TIME CURVES _
Constant Load Step: 4 .of 17
Stress: 2000. psf
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Project: Bechtel/STP/COL Location: B-419 UD-4 Project No.: 5050060496
Boring No.: B-419 Tésted By: HJ Checked By: JL
eoores] Sample No.: UD-4 _ Test Date: 3/17/07 Depth: 138-140'
° ‘ g“ ~7| Test No.: 6940 Sample Type: Undisturbed Elevation: N/A -
& Description: Lean Ciay with Sand (CL) :
Remarks: Cr= 0.086 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Thu, 29-MAR-2007 16:54:37



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 17
~Stress: 4000. psf
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Project: Bechtel /STP/COL Location:"B-419 UD-4 | Project No.: 5050060496
Boring No.: B-419 Tested By: HJ . Checked By: JL
2| Sample No.: UD-4 . ' Test Date: 3/17/07 Depth: 138-140"
71| Test No.: 6940 Sample Type: Undisturbed Elevation: N/A
Description: Lean Clay with Sand (CL) ' . o
Remarks: Cr= 0.086 . CONSOLIDATION TEST REPORT By ASTM 02435704 Method B

hu, 29-MAR-2007 16:54:37



0.030

CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 6 of 17
Stress: 8000. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-4

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ -

Checked By: JL -

- Sample No.: UD-4

Test Date: 3/17/07

Depth: 138-140"

il Test No.: 6940

Sample Type: Undisturbed

Elevation: N/A

| Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

1w, 29-MAR-2007 16:54:37
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CONSOLIDATION TEST DATA

TIME CURVES -

Constant Load Step: 7 of 17
Stress: 4000. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-4

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked

By: JL

Somple No.: UD-4

Test Date: 3/17/07

‘| Depth: 138-140’

Test No.:

6940

Sample Type: Undisturbed

Elevation: N/A

“ Description: Lean Clay with Sand (CL) -

Remarks:

Cr= 0.086

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
~ TIME CURVES
Constant Load Step: 8 of 17
Stress: 2000. psf
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0.043

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 9 of 17

Stress: 4000. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-4

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

g Sample No.: UD-4

Test Date: 3/17/07

Depth: 138-140'

/il Test No.: 6940

Saomple Type: Undisturbed

Elevation: N/A

= Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: 8000. psf
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Project: Bechtel/STP/COL Location: B-419 UD-4 Project No.:"5050060496

Boring No.: B-419 Tested By: HJ Checked By: JL

.| Sample No.: UD-4 TJest Dote: 3/17/07 Depth: 138-140'

Test No.: 6940 Sample Type: Undisturbed Elevation: N/A

Description: Lean Cloy with Sand (CL) .

Remarks: Cr= 0.086 ~ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
. TIME CURVES :
Constant Lood Step: 11 of 17
Stress: 16000 psf
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Project: Bechtel/STP/COL Location: B-419 UD-4 Project No.: 5050060496

| Boring No.: B-419 Tested By: HJ B | Checked By: JL

Sample No.: UD~-4. Test Date: 3/17/07 Dépth: 138-140"

Test No.: 6940 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086 - " CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

. TIME CURVES

Constant Locd Step: 12 of 17

Stress: 32000 psf
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Project: Bechtel/STP/COL

Location: B-419 UD-4 .

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample No.: UD-4

Test Date: 3/17/07

Depth: 138-140°

il Test No.: 6940

Sampie Type: Undisturbed

Description: Lean Clay with Sand (CL)

Elevation: N/A

| Remarks: Cr= D.086

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

hu, 29-MAR-2007 16:54:37




DISPLACEMENT, in

DISPLACEMENT, in

0.09

0.10

°©
-
=

0.12

0.13

0.14

0.15

0.09

e
=
o

o

©
N

e
w

o
L
S

o
=
»

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 17
Stress: 64000 psf
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Project: Bechtel /STP/COL

Location: B-419 UD-4

Project No.: 5050060486

Boring No.:

B-419

Tested By:

HJ

Checked

By: JL

Sample No.: UD-4

Test Date:

3/17/07

Depth: 138-140"

Test No.: 6940

Sampie Type: Undisturbed

Elevation: N/A

* Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Au, 29-MAR-2007 16:54:37




0.115

CONSOLIDATION TEST DATA
TIME CURVES '
Constant Load Step: 14 of 17
Stress: 16000 psf
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Project: Bechtel/STP/COL

Location: B-419 .UD-4

Project No.: 5050060496

Boring No.: B-419

Tested By:

HJ

Checked By: JL

Sample No.: UD-4

Test Date: 3/17/07

Depth: 138-140

Test No.: 6940

Sample Type: Undisturbed

Elevation: N/A ‘

Description: Lean Clay with Sand (CL)

Remarks: Cr= 0.086

CONSOLIDATION TEST REPO

RT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES '
Constant Load Step: 15 of 17
Stress: 8000. psf
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Project: Bechtel/STP/COL Location: B-419 - UD-4. 1 Project No.: 5050060496
Boring No.: B-419 ' Tested By: HJ R Checked By: JL
« Sample No.: UD-4 - Test Date: 3/17/07 Depth: 138-140°
| Test No.: 6940 . o Sample Type: Undisturbed Elevation: N/A
Description: Lean Clay with Sand (CL) C
Remarks: Cr= 0.086 . . CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 2000. psf
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Project: Bechtel /STP/COL Location: B-419 "UD-4 - Project No.: 5050060496
Boring No.: B-419 , Tested By: HJ , Checked By: JL
; o Sample No.: UD-4 Test Date: 3/17/07 : Depth: 138-140"
\ 2l Test No.: 6940 Sample Type: Undisturbed Elevation: N/A
= Description: Lean Clay with Sand (CL) ‘ )
Remarks: Cr= 0.086 ) CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 17
Stress:. 500. psf
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Project: Bechtel/STP/COL - |Location: B-419 UD-4 Project No.: 5050060496
Boring No.: B~419 Tested By: HJ. ' Checked By: JL
ool Sample No.: UD-4 Test Date: 3/17/07 Depth: 138-140’
@ Test No.: 6940 Sample- Type:. Undisturbed Elevation: N/A
- Description: Lean Cigy with Sand (CL) Sl :
Remarks: Cr= 0.086 : CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

Project. Bechtel/STP/COL Location: B-419 UD-4
Boring No.: B-419 Tested By: JL

Sample No.: UD-4 Test Date: 2/4/07

Test No.: 6940 Sample Type: Shelby Tube

Soil Description: Lean Clay with Sand (CL)
Remarks: Cr = 0.086 .

Project No.: 5050060496
Checked By: HJ™
Depth. 138-140'

Evlevation: N/A

Applied Tso Coefficient of Consolidation, ¢,

Stress Sq.Rt. Sq.Rt. Log Avg.

psf min ft"2/day | ft"2/day | ft*2/day

1 100 0.2 2.7700 5.3800 3.6500
2 500 0.1 5.9400 0.0000 5.8400
3 1.00E+03 0.2 2.8500 8.3000 4.2400
4 2.00E+03 1 0.4600 0.0000 0.4600
5 4.00E+03 1.1 | 0.4110 0.0000 0.4110
8 8.00E+03 2.3 0.1900 0.0000 0.1900
7 4.00E+03 2.7 0.1620 0.0000 | .0.1620
8 2.00E+03 5.6 0.0775 0.0000 0.0775
9 4.00E+03 4.5 0.0973 0.0000 0.0973
10 8.00E+03 3 0.1420 0.0000 0.1420
11 1.60E+04] 3.3 0.1240 0.0000 0.1240
12 3.20E+04 3.4 0.1130 0.0000 0.1130
13 | 6.40E+04 10.1 0.0342 0.0000 0.0342
14 1.60E+04 24 0.1420 | 0.0000 | 0.1420
15 8.00E+03 20.3. | 0.0176 0.0000 0.0176
- 16 2.00E+03 24.2 0.0156 0.0000 | 0.0156

0.0098

17 500 . 409 | 0.0098 0.0000

- ¥aw 4l3)on



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Bechtel/STP/COL Location: B-419 UD-3 Project No.: 5050060496
Boring No.: B~419 Tested By: HJ Checked By: JL

| Sample No.: UD-3 - Test Dote: 2/2/07 Depth: 118-120°

1 Test No.: 6939 Saomple Type: Undisturbed Elevation: N/A

Description: Fat Clay (CH)
Remarks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-D4 Method B
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Overburden Pressure: 7890 psf

Water Content, %

24.38 22.67

Preconsolidation Pressure: 2.14e+004 psf

Dry Unit Weight, pcf

100.9 107.3

Compression Index: 0.276

Saturation, %

97.61 106.58

Diometer: 2.5 in Height: 1 in

Void Ratio

0.68 0.58

Pi: 40

LL: 57 | PL: 17 -

|6s: 271 (Mepsured)

Kaw 414l07

Project: Bechtel/STP/COL

t ocation: B-419 UD-3

Project No.: 5050060496

Boring No.: B~419

Tested By: HJ

Checked By: JL

Sample No.: UD-3

Test Date: 2/2/07

Depth: 118-120

est No.: 6939

Somple Type: Undisturbed

Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Bechtel/STP/COL Location: B-419 UD-3 .- | Project No.: 5050060496
Boring No.: B-418 Tested By: HJ Checked By: JL

« Sample No.: UD-3 | Test Date: 2/2/07 Depth: 118-120°
Test No.: 6939 Sample Type: Undisturbed Elevation; N/A
Description: Fat Ciay (CH)
Remorks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Before Test
Overburden Pressure: 7890 psf . Water Content, % 24.38 22.67
Preconsolidation Pressure: 2.14e+004 psf Dry Unit Weight, pcf 100.9 107.3
Compression Index: 0.276 Saturation, % 97.61 106.58
Diometer: 2.5 in Height: 1 in Void Ratio 0.68 0.58
LL: 57 PL: 17 PI: 40 |s: 271" (Meqsvred)
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Project: Bechtel/STP/COL

Locotion: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

4 Sample No.: UD-3

Test Dote: 2/2/07

Depth: 118-120’ -

Est No.: 6939

Sample Type: Undisturbed

Elevation: N/A

1 Description: Fat Clay (CH)

Remorks: Cr= 0.03
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CONSOLIDATION TEST DATA

"TIME CURVES

Constant Load Step: 1 of 17

Stress: 100. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

: Sample No.: UD-3

Test Date: 2/2/07

Depth: 118-120"

Test No.: 6939

Somple Type: Undisturbed

Elevation: N/A

%t Description: Fat Clay (CH)

Remarks: Cr= 0.03
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 17

Stress: 500. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample No.: UD-3

Test Date: 2/2/07

Depth: 118-120"

Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr= 0.03
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. CONSOLIDATION' TEST DATA

Constant Load Step: 3 of 17

TIME CURVES

Stress: 1000. psf
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Project: Bechtel/STP/COL

Locgation: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Somple No.: UD-3

Test Date: 2/2/07

| Depth: 118-120°

Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A

Description: Fat Clay (CH)

B

Remarks: Cr= 0.03
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17

- Stress: 2000. psf
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Project: Bechtel/STP/COL Location: B-419 UD-3 Project No.: 5050060496

Boring No.: B-419 Tested By: HJ Checked By: JL

Sample No.: UD-3 Test Date: 2/2/07 ' Depth: 118-120°

N | Test No.: 6339 ' Somple Type: Undisturbed Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr=0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:25



CONSOLIDATION TEST DATA
TIME CURVES o
Constont Load Step: 5 of 17
Stress: 4000. psf
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Project: Bechtel/STP/COL " |Locotion: B-419 UD-3 | - Project No.: 5050060496

Boring No.: B~419 Tested By: HJ Checked By: JL

- Sample No.: UD-3 : Test Date: 2/2/07 _ " | Depth: 118-120

i Test No.: 6939 Sample Type: Undisturbed” Elevation: N/A

Remarks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:25



CONSOLIDATION TEST DATA
. TIME CURVES .

‘Constant Load Step: 6 of 17
Stress: 8000. psf
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Project: Bechtel /STP/COL Location: B-419 UD-3 * | Project No.: 5050060496

Boring No.: B-419 Tested By: HI - Checked By: JL

Sample No.: UD-3 _ Test Date: 2/2/07 Depth: 118-120°

Test No.: 6939 Sample Type: Undisturbed Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr= 0.03 . CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:25



- CONSOLIDATION TEST DATA .
TIME CURVES '
Constant Load Step: 7 of 17
‘Stress: 4000. psf
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Project: Bechtel /STP/COL Location: 8-419 UD-3 Project No.: 5050060496

Boring No.: B-419 Tested By: HJ . Checked By: JL

] Sample No.: UD-3 o Test Date: 2/2/07 Depth: 118-120'

| Test No.: 6939 Saomple Type: Undisturbed Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr= 0.03 , 'CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:25



0.015

CONSOLIDATION TEST DATA

1 gt ] 1
" R H v

TIME CURVES
Constant Load Step: 8 of 17
Stress: 2000 psf
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Project: Bechtel/STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample No.: UD-3

Test Dote: 2/2/07

Depth: 1.18-120"

| Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A

Description: Fat Clay (CH)

.Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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0.014

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 9 of 17

Stress: 4000. psf
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Project: Bechtel /STP/COL

Location: B-419 UD-3°

Project No.: 5050060486

Boring No.: B-419

Tested By: HJ

Checked By: JL

q| Sample-No.: UD-3

Test Date: 2/2/07

Depth: 118-120'

Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A

Description: Fat Ciay (CH)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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0.014

CONSOLIDATION TEST DATA

ek i I
v R EEE . '

TIME CURVES
Constant Load Step: 10 of 17
Stress: 8000. psf
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Project: Bechtel /STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.:. B-419

Tested By: HJ

Checked By: JL

| Sample No.: UD-3

Test Date: 2/2/07

Depth: 118-120°

Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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0.020

CONSOLIDATION TEST DATA

~Constant Load Step: 11 of 17

TIME CURVES

Stress: 16000 psf
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Project: Bechtel/STP/COL

Location: B~419 'UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ-

Checked By: JL

‘ « Sample No.: UD-3

Test Date: 2/2/07

Depth: 118-120'

Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A

Description; Fat Clay (CH)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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 'CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 17
Stress: 32000 psf
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Project: Bechtel/STP/COL Location: B-419 UD-3 Project No.: 5050060496

Boring No.: B-419 Tested By: HJ Checked By: JL -

f Sample No.: UD-3 Test Date: 2/2/07 Depth: 118-120"

Test No.: 6939 Sample Type: Undisturbed Elevation: N/A
Description: Fat Clay (CH) : '

Remarks: Cr= 0.03 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:26



CONSOLIDATION TEST DATA

0.07

" TIME CURVES
Constant Load Step: 13 of 17
Stress: 64000 psf
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Project: Bechtel/STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

o Sample No.: UD-3

Test Date: 2/2/07

Depth: 118-120°

Test No.: 6939

Sample Type: Undisturbed

' Description: Fat Clay (CH)

Elevation: N/A

Remarks: Cr= 0.03

By ASTM D2435-04 Method B
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0.100

CONSOLIDATION. TEST DATA

TIME CURVES

Constant Load Step: 14 of 17

Stress: 16000 psf
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Project: Bechtel/STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

'| Checked By: JL

Sample No.: UD-3

- | Test Date: 2/2/07

Depth: 118-120’

{ Test No.: 6939

‘Sample Type: Undisturbed

Elevation: N/A

“l Description: Fat Clay (CH)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:26.
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 15 of 17

Stress: 8000. psf
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Project: Bechtel /STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

| Sample No.: UD-3

Test Date: 2/2/07

Depth: 118-120’

d Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A -

4 Description: Fat Clay (CH)

Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:26




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 16 of 17

Stress: 2000. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-3

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL -

Sampte No.: UD~3

Test Date: 2/2/07

Depth: 118-120’

Test No.: 6939

Sample Type: Undisturbed

Elevation: N/A

escription: Fat Clay (CH)

‘| Remarks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:26




CONSOLIDATION  TEST DATA

TIME CURVES
Constant Load Step: 17 of 17
Stress: 500. psf
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Project: Bechtel /STP/COL Location: B-419 UD-3 Project No.: 5050060496
Boring No.:-B-419 Tested By: HJ ' Checked By: JL
s e Sample No.: UD-3 Test Date: 2/2/07 Depth: 118-120’
N T
s é%m‘ /AL TEC | Test No.: 6939 Sample Type: Undisturbed Eievation: N/A .

%l Description: Fat Clay (CH)

Remaorks: Cr= 0.03

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 14:36:26




CONSOLIDATION TEST DATA

Project No.: 5050060496
...Checked By: JL - Kaw o

‘Depth: 118-120' Hizle]

Elevation: N/A

Location: B-419 UD-3
Tested By: HJ -
Test Date: 2/2/07
Sample Type: Undisturbed

Project: Bechtel/STP/COL
Boring No.: B-419
Sample No,: UD-3

Test No.: 6939

Soil Description: Fat'Clay (CH)
Remarks: Cr = 0.03

Applied tso Coefficient of Consolidation; ¢,

Stress. |. Sq.Rt. Sq-Rt. Log Avg.
psf min ft"2/day | ft"2/day | ft"2/day

1 100 0 - 0.0000 0.0000 | 0.0000
2 500 0 0.0000 0.0000 0.0000
3 1.00E+03 0 15.3792 | 0.0000 | 15.3792
4 2.00E+03 0 11.9232 | 16.0704 | 13.6512
5 4.00E+03 3.4 0.1443 0.0000 0.1443
6 | 8.00E+03 14.5 0.0329 0.0000 0.0329
7 |4.00E403] - 23 0.2013 0.0000 0.2013
8 2.00E+03 9.5 0.0499 0.0000 0.0499
9 4.00E+03 1.9 0.2523 0.0000 0.2523
10 8.00E+03 3.5 0.1331 0.0000 0.1331
11 1.60E+04 16.7 0.0276 0.0000 | 0.0276
12 3.20E+04| 53.5 0.0082 0.0000 0.0082
13 .6.40E+04| 60.9 .0.0066 0.0000 0.0066
14 1.60E+04| 156 0.0248 0.0000. | 0.0248
15 | 8.00E+03| 30.2 0.0133 0.0000 0.0133
16 2.00E+03| 1516 - | 0.0028 '| 0.0000 | 0.0028
17 500 25.3 0.0171 0.0000 0.0171




- CONSOLIDATION TEST DATA
SUMMARY REPORT
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-| Project: Betchel/STP/COL Location: B-419 UD-1 Project No.: 5050060496

Boring No.: B-418 Tested By: HJ . .~ _ Checked By: JL

Somple No.: UD-1 'Test Dote: 1/20/07 - | Depth: 78-80"

Test No.: 68937 ) . Somple Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL) P ,

Remarks: Cr= 0.037 ’ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
| - T AL )4l

Wed, 04-APR-2007 10:35:01 : v ‘ - ' KAw 414107




CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test
Overburden Pressure: 5385 psf Water Content, % 23.35 21.79
Preconsolidation Pressure: 1.Be+004 psf Dry Unit Weight, pci 103.5 111.8
Compression index: 0.243 Saturation, % 96.40 110.24
Diameter: 2.5 in Height: 1 in Void Ratio 0.67 0.55
LL: 47 [PL: 24 PI 23 | 6S: 2.77 (Meabured)
: KW Iy
Project: Betchel/STP/COL Location: B-419 UD-1 | Project No.: 5050060486
Boring No.: B-419 Tested By: HJ Checked By: JL.
Somple No.: UD-1 Test Date: 1/20/07 Depth: 78-80’
Test No.: 6937 Sample Type: Undisturbed Elevation: N/A
Description: Lecn Cioy (CL)
Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B .
‘ THAL /4T

Wed, D4-APR-2007 10:35:01.
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CONSOLIDATION TEST DATA

SUMMARY REPORT

VOID RATIO
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Project: Betchel /STP/COL

Location: B-418 UD-1

Project No.: 5050060496

Boring No.: B-419

Tested By: ‘HJ

Checked By: JL

Sample No.: UD-1

Test Date: 1/20/07

Depth: 78-80°

Test No.: 6937

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

V),

Wed, D4-APR-2007 10:34:51
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Overburden Pressure: 5385 psf Water Content, % 23.35 21.79
Preconsolidation Pressure: 1.Be+004 psf Dry Unit Weight, pcf 103.5 111.8
Compression Index: 0.243 Saturation, % 96.40 110.24
Diameter: 2.5 in Height: 1 in ) Void Ratio 0.67 0.55
LL: 47 PL: 24 Pl 23 |65: 277 (Mehsured)

AW Y14io7

Project: Betchel /STP/COL

Location: B-419 UD-1

‘Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sampie No.: UD-1

Test Dote: 1/20/07

Depth: 78-80"

Test No.: 6837 .

Sample Type: Undisturbed

.| Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, D4—APR-2007 10:34:51
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 1 of 17

Stress: 100. psf
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Project: Betchel/STP/COL Location: B-419 UD-1

Project No.: 5050060496

Boring No.: B-419 : Tested By: HJ

Checked By: JL

-l Sample No.: UD-1 Test Date: 1/20/07

Depth:. 78-80"

Test No.: 6937 . Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

‘Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 13:49:46




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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Project: Betchel/STP/COL Location: B-419 UD-1 .| Project No.: 5050060496
Boring No.: B-419 Tested By: HJ Checked By: JL
Sample No.: UD-1 - Test Date: 1/20/07 Depth: 78-80°
Test No.: 6937 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 13:49:46




CONSOLIDATION TEST DATA
' TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Betchel/STP/COL Location: B-419 UD-1 Project No.: 5050060496
| Boring No.: B-419 _ Tested By: HJ ) Checked By: JL
sl Somple No.: UD-1 : Test Date: 1/20/07 Depth: 78-80°
: Test No.: 6337 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037. : CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B |

Wed, 21-MAR-2007 13:49:46
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 4 of 17

Stress: 2000. psf
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Project: Betchel/STP/COL

Location: B-419 UD-1

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JbL

Sample No.: UD-1

Test Date: 1/20/07

Depth: 78-80°

| Test No.: 6937

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037

CONSOLIDATION TEST-REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 13:49:45




CONSOLIDATION TEST DATA
_ TIME CURVES
Constant Load Step: 5 of 17

Stress: 4000. psf
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Project: Betchel /STP/COL Location: B-419 UD-1 Project No.: 5050060496

Boring No.: B-419 . ) Tested By: HJ Checked By: JL

{ Sample No.: UD-1 Test Date:. 1/20/07 Depth: 78-80"

| Test No.: 6937 Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037 . . CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 13:49:46



CONSOLIDATION TEST DATA
TIME CURVES
Constant-Load Step: 6 of 17
-Stress: 8000. psf
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Project: Betchel /STP/COL Location: B-419 UD-1 | Project No.: 5050060496
Boring No.: B-419 Tested By: HJ Checked By: JL
e et Sample No.: UD-1 Test Date: 1/20/07 Depth: 78-80'
VIR PR\ Test No.: 6937 . | Sample Type: Undisturbed Elevation: N/A
AT Description: Lean Clay (CL) '
Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B -

Wed, 21-MAR-2007 13:49:46



CONSOLIDATION TEST DATA
' TIME CURVES '
Constant Load Step: 7 of 17
Stress: 4000. psf
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Project: Betchel/STP/COL Location: B-419 UD-1 - Project No.: 5050060496

Boring No.: B-419 Tested By: HJ Checked By: JL
« Sample No.: UD-1 ‘Test Date: 1/20/07 Dépth: 78-80"
Test No.: 6937 Somple Type: Undisturbed - | Etevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 13:49:47



CONSOLIDATION TEST DATA
~ TIME CURVES
Constant Load Step: 8 of 17
Stress: 2000. psf
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Project: Betchel /STP/COL Location: B~419 UD-1 . | Project No.: 5050060496

Boring No.: B-419 i Tested By: HJ Checked By: JL

4 Sample No.: UD-1 Test Date: 1/20/07 Depth: 78-80°

Test No.: 6937 Sample Type: Undisturbed Elevation: N/A

4 Description: Lean Clay (CL)

Remarks: Cr= 0.037 "~ CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Wed, 21-MAR-2007 13:49:47



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 9 of 17

Stress: 4000. psf
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Project: Betchel /STP/COL Location: B-419 UD-1

Project No.: 5050060496

Boring No.: B-419 Tested By: -HJ

Checked By: JL

Sample No.: UD-1 Test Date: 1/20/07

Depth: 78-80’

;| Test No.: 6937 Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037 " 'CONSOLIDATION TEST REPO

RT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 10 .of 17
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Stress: 8000. psf
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Project: Betchel/STP/COL

Location: B-419 UD-1

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

«| Sample No.! UD=1

Test Date: 1/20/07

Depth: 78-80°

Test No.: 6837

Sample Type: Undisturbed

Elevation: N/A

=1 Description: Lean Clay (CL)

.{ Remarks: Cr= 0.037
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3.5

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 11 of 17

Stress: 16000 psf
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Sample No:: UD-1 | Test Date: 1/20/07 Depth: 78-80"
e

i Test No.: 6837

Sample Type: Undisturbed

| Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 17

Stress: 32000 psf
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Project: Betchel/STP/COL

Location: B-419 UD-1

‘| Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample No.: UD-1

Test Date: 1/20/07

Depth: 78-80"

‘EE
o

Test No.: 6937

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA

TIME CURVES 4
Constant Load Step: 13 of 17
. Stress: 64000 psf
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Project: Betchel /STP/COL

Location: B-419 UD-1

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample No.: UD-1

Test Date: 1/20/07

Depth: 78-80°

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

CONSOLIDATION TEST REPORT
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Remarks: Cr= 0.037
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CONSOLIDATION TEST DATA
" TIME CURVES
Constant Load Step: 14 of 17
Stress: 16000 psf
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Project: Betchel /STP/COL

Location: B-419 UD-1

Project No.: 5050060496

Boring No.: B-419

Tested By: HJ

Checked By: JL

Sample No.: UD-1

Test Date: 1/20/07

Depth: 78-80’

Test No.: 6937

Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

Remarks: Cr= 0.037

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
| TIME CURVES
Constant Load Step: 15 of 17
Stress: 8000. psf
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Project: Betchel/STP/COL Location: B~419 UD-1

Project No.: 5050060496

Boring No.: B-419 ‘Tested By: HJ

Checked By: JL

Sample No.: UD-1 Test Date: 1/20/07

Depth: 78-80°

est No.: 6937. ' Sample Type: Undisturbed

Elevation: N/A

Description: Lean Clay (CL)

3

Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT

By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step:. 16 of 17
Stress: 2000. psf
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Project: Betchel/STP/COL - | Location: B-419 UD-1 Project No.: 5050060496

Boring No.: B-419 Tested By: HJ Checked By: JL

4 Sample No.: UD-1 _ Test Date: 1/20/07 Depth: 78-80'

M @ =0 ‘J Test No.: 6937 Sample Type: Undisturbed Elevation: N/A

Description: ‘Leon Cloy (CL)

Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA
TIME CURVES '
Constant Load Step: 17 of 17
Stress: 500. psf ‘
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Project: Betchel /STP/COL Location: B-419 UD-1 . | Project No.: 5050060496

Boring No.: B-419 Tested By: HJ Checked By: JL

=zl Sample No.: UD-1 Test Date: 1/20/07 . | Depth: 78-80"

# Test No.: 6937 v Sample Type: Undisturbed Elevation: N/A

Description: Lean Clay .(CL)

Remarks: Cr= 0.037 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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.CONSOLIDATION TEST DATA

Project: Betchel/STP/COL
Boring No.: B-419
Sample No.: UD-1
Test No.: 6937

Sample Type: Undisturbed

Location: B-419 UD-1
Tested By: HJ

Test Date: 1/20/07

Soil Description: Lean Clay (CL)
Remarks: Cr = 0.037 '

Project No.: 5050060496
Checked By: JL
Depth: 78-80'

Kaw 4[3(07

Elevation: N/A

" Applied tso Coefficient of Consolidation, ¢,
Stress Sq.Rt. Sq.Rt. Log . Avg.
psf min ft"2/day | ft*2/day || ft*2/day
1 100 0 - 0.0000 0.0000 0.0000
2 500 0 13.5648 | 0.0000 | 13.5648
3 1.00E+03 0.1 8.8992 | 10.0224 | 9.4176
4 2.00E+03 0.7 0.7188 57802 | 1.2787
-5 4.00E+03 2.9 0.1659 0.0000 | .0.1659
6 8.00E+03] = 4.6 0.1011 0.0000 0.1011
7 400E+03| - O 23.7600 | 0.0000 | 23.7600
8 2.00E+03 23.2 0.0200 0.0000 0.0200
9 4.00E+03 0.1 4.5533 | 224640 | 7.5773
10 8.00E+03 9.6 0.0478 0.0000 0.0478
11 1.60E+04| - 9.9 .| 0.0453 0.0000 0.0453
12 3.20E+04] 241 0.0177 0.0000 0.0177
13 6.40E+04| 20.8 0.0180 0.0000 0.0190
14 1.60E+04 27 0.0143 0.0000 0.0143
15 8.00E+03 35 0.0114 0.0000 | -0.0114
16 - {2.00E+03| 23.7 0.0174 0.0000 0.0174
17 500 - 25.4 0.0165 0.0000 0.0165




CONSOLIDATION TEST DATA
SUMMARY REPORT

Loy st L ul ool 1 ] FERENE SR U S TR 1
T N T v R S VS R i n v 0

‘O

)
]

STRAIN, %
o

| T VR W T YR TS TAE O S N6 SO T A WA DA LY MY

o .

ll|llllllll|rlllll|lll|lf11f||||v|ll|(

IS T T S L T N B 1

20 SENEE I N SR SRS
100 . 10000 _ 100000

VERTICAL STRESS, psf '

102

10’

|

10°

el

107"

Cv, f¥"2/day

A batit

1072

107 ; e ; —— 1
100 ' . 1000 ‘ 10000 ' 100000
VERTICAL STRESS, psf '

Project: Bechtel /STP/COL Location: B~419 UD-7 Project No.: 5050080496
Boring No.: B-419 Tested By: JL - Checked By: HJ (4 2pa/
1 Sample No.: UD-7 Test Date: 2/4/07 Depth: 198-200’

\ Test No.: 6943 Sample Type: Undisturbed Elevation: N/A

e Description: Fat Clay {CH) . : -
Remarks: Cr= 0.027 CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B
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CONSOLIDATION TEST DATA ..
SUMMARY REPORT
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100 1000 10000 ) " 100000
' VERTICAL STRESS, psf
) Before Tvest After Test
Overburden Pressure: 1.28e+004 psf ' Water Content, % 19.43 17.26
Preconsolidation Pressure: 1.535e+004 psf "' | Dry Unit Weight, pcf : 109.. 1174
Compression Index: 0.149 Saturation, 7 94.65 104.22
Diameter: 2.5 in - Height: 1 in Void Ratio 0.56 0.45
LL: 56 {PL:20 - Pl: 36 lcs: 2.72 (Measvred)
: : : kaw H13i07
Project: Bechtel/STP/COL Location: B-419 UD-7 Project No.: 5050060496
Boring No.: B-419 | Tested By: JL ‘ . Checked By: HJ Ib %/Zﬂ[o‘
Sample No.: UD-7 Test Date: 2/4/07 Depth: 198-200"
Test No.: 6943 Sample Type: Undisturbed | Elevation: N/A
Description: Fat Clay (CH) '
Remarks: Cr= 0.027 ) CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

. ‘ KAW 4{3[07
Thu; 28-MAR-2007 13:40:29 . : . ‘




' CONSOLIDATION TEST DATA
SUMMARY REPORT |
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Overburden Pressure: 1.29e+004 psf Water Content, % . 18.43 17.26
Preconsolidation Pressure: 1.535e+004 psf Dry Unit Weight, pcf 109. 1171
Compression Index: 0.148 ° Saturation, % 94.65 104.22
Diometer: 2.5 in Height: 1 in : Void Ratio 0.56 0.45
LL: 56 PL: 20 PL 36  |GS: 2.72 '

Project: Bechtel/STP/COL

Location: B~419 UD-7

Project No.: 5050060496

Boring No.: B-419

Tested By: JL.

Checked By: HJ .

7 5[A,

4 Sample No.: UD-7

Test Date: 2/4/07

Depth: 198-200"

Test No.: 6943

Sample Type: Undisturbed

Elevation: N/A

Description: Fat Clay (CH)

Remarks: Cr= 0.027

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Thu, 29-MAR-2007 13:40:37
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Bechtel /STP/COL

L.ocation: B~419 UD-7

Project No.: 5050060496

Boring No.: B-419

Tested By: JL

=1 Sample No.: UD-7 .

Test Date: 2/4/07

Checked By: HJ - f-LJ 3/21/‘1

Depth: 198-200"

£9: Test No.: 6943

Sample Type: Undisturbed

Etevation: N/A

e Description: Fat Clay (CH)

Remarks: Cr= 0.027

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Thu, 28-MAR-2007 13:40:37
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0.0000

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 1 of 17

Stress: 100. psf
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Project: Bechtel/STP/COL

Location: B-419 UD-7

Project No.: 5050060496

Boring No.: B-419

o Tested By: JL

Checked By: HJ

Test Date: 2/4/07

Depth: 198-200"

- Sample No.: UD-7
% Test No.: 6943 )

Sample Type: Undisturbed

Elevation: N/A

& Description: Fat Clay (CH)

Remarks: Cr= 0.027

CONSOLIDATION TEST REPORT By ASTM D2435-04 Method B

Thu, 29-MAR-2007 13:40:01




0.000

CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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0.000.

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA
‘TIME CURVES
Constant Load Step: 4 of 17
‘Stress: 2000. psf '
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 CONSOLIDATION TEST DATA

“TIME CURVES

Constant Load Step: 5 of 17

-Stress: 4000. psf
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CONSOLIDATION .TEST DATA
© TIME CURVES
Constant Load Step: 6 of 17
Stress: -8000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 4000. psf
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. CONSOLIDATION TEST DATA
TIME CURVES
~ Constant Load Step: 8 of 17
Stress: 2000. psf
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CONSOLIDATION TEST- DATA-

TIME CURVES

Constant Load Step: 9 of 17

Stress: 4000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: B00O. psf
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- CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 11 of 17

Stress: 16000 psf
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